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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.
EUT DESCRIPTION: GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac and NFC
MODEL NUMBER: SM-A205W
SERIAL NUMBER: R38M307VGTM (CONDUCTED)
R38M307V1TX, R38M307V1JV (RADIATED)
DATE TESTED: APR 24,2019 — MAY 07, 2019
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass
INDUSTRY CANADA RSS-247 Issue 2 Pass
INDUSTRY CANADA RSS-GEN Issue 5 Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
}o&*‘-/k—

SungGil Park Junwhan Lee

Suwon Lab Engineer Suwon Lab Engineer

UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

FCC CFR 47 Part 2.

FCC CFR 47 Part 15.

IC RSS-GEN Issue 5

IC RSS-247 Issue 2

KDB 558074 D01 DTS Meas Guidance v05r02.
ANSI C63.10-2013.

ogrwNE

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the
test results sections.

218 Maeyeong-ro
X] Chamber 1
X] Chamber 2
X] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at http://www.iasonline.org/PDF/TL/TL-637.pdf.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
erformed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.32dB
Radiated Disturbance, 30 MHz to 1 GHz 3.86 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.97 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.57 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a WCDMA/LTE Wrist device + BT/BLE and DTS b/g/n.
This test report addresses the DTS (WLAN) operational mode.

5.2. MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted average output power as follows:

Frequency Output Power Output Power
Mode
Range [dBm] [mW]
802.11b 18.16 65.46
2412 - 2472 802.11g 15.91 38.99
802.11n HT20 15.62 36.48
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes an internal antennas, with a antenna’s maximum gain of -2.16 dBi.

5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that Y orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

Based on the baseline scan, the worst-case data rates were:

802.11b mode: 1 Mbps
802.11g mode: 6 Mbps
802.11n HT20 mode: MCSO

Note : All radiated and power line conducted tests were performed connected with earphone
and charger for evaluation of worst case mode.
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Charger SAMSUNG EP-TA200 R37M1EKGA51DK3 N/A
Data Cable SAMSUNG EP-DR140AWE N/A N/A
Earphone SAMSUNG EHS61ASFWE N/A N/A
/O CABLE
DC Power C Type Shielded 1.1m N/A
2 Audio Mini-Jack Unshielded 1.2m N/A
TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software in hidden menu exercised the EUT to enable DTS mode.
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SETUP DIAGRAM FOR TESTS (CONDUCTED TEST SETUP)

EUT Spectrum Analyzer

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

AC ADAPTER

RECEIVER

MAIN POWER SOURCE
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this

report:
Test Equipment List
Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 845 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00167211 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00161451 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168724 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168717 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00205959 08-04-20
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-14-20
Antenna, Horn, 40 GHz ETS 3116C 00168645 12-04-19
Antenna, Horn, 40 GHz ETS 3116C-PA 00168841 08-09-19
Preamplifier, 1000 MHz Sonoma 310N 341282 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 351741 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 370599 08-06-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 2029169 08-07-19
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54170614 08-07-19
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 08-06-19
Spectrum Analyzer, 43.5 GHz R&S FSW43 104089 08-06-19
Average Power Sensor Agilent/HP U2000 MY54270007 08-07-19
Attenuator PASTERNACK PE7087-10 A001 08-08-19
Attenuator PASTERNACK PE7087-10 A008 08-08-19
Attenuator PASTERNACK PE7004-10 2 08-07-19
Attenuator PASTERNACK PE7087-10 A009 08-08-19
EMI Test Receive, 40 GHz R&S ESU40 100439 08-06-19
EMI Test Receive, 40 GHz R&S ESU40 100457 08-06-19
EMI Test Receive, 44 GHz R&S ESW44 101590 08-06-19
EMI Test Receive, 3 GHz R&S ESR3 101832 08-06-19
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 08-07-19
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 08-07-19
Low Pass Filter 5GHz Micro-Tronics LPS17541 020 08-06-19
High Pass Filter 3GHz Micro-Tronics HPM17543 010 08-07-19
High Pass Filter 3GHz Micro-Tronics HPM17543 015 08-07-19
High Pass Filter 3GHz Micro-Tronics HPM17543 020 08-06-19
High Pass Filter 6GHz Micro-Tronics HPS17542 009 08-07-19
High Pass Filter 6GHz Micro-Tronics HPS17542 016 08-07-19
High Pass Filter 6GHz Micro-Tronics HPS17542 021 08-06-19
Antenna, Loop, 9kHz-30MHz R&S HFH2-722 100418 10-26-19
LISN R&S ENV-216 101837 08-09-19
UL Software

Description Manufacturer Model Version

Radiated software UL UL EMC Ver 9.5

AC Line Conducted software UL UL EMC Ver 9.5
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7. REFERENCE MEASUREMENT RESULTS
7.1 ON TIME AND DUTY CYCLE RESULT

LIMITS

None; for reporting purposes only.

S

On Time Period Duty Cycle Duty Cycle Duty Cycle
Mode B X X Correction Factor
[mS] [mS] [linear] [%] [dB]
802.11b 16.290 16.400 0.993292683 99.32926829 0.029227637
802.11g 2.708 2.823 0.959263195 95.92631952 0.180622181
802.11n HT20 2.516 2.631 0.956290384 95.62903839 0.194102113
802.11b 802.11g
——— - _— —— - - _—
PND.FL!I s Trig: RF Burst #ave Tope RS vuo.sl.u —»  Trig:RF Burst o Type: RS "L;:.LEW :
IFGain:Low Atten: 40 dB IFGain:Low Atten: 40 dB oerlP
n‘étw v Ref 30.00 dBm qétw v Ref 30.00 dBm .
[ o 0%
Center 2.437000000 GHz Span 0 Hz| [} Center 2.437000000 GHz Span 0 Hz'
Res BW 8 MHz #VBW 50 MHz ‘Sweep 50.67 ms (20001 pts) |(fRes BW 8 MHz #VBW 50 MHz Sweep 10.00 ms (20001 pts)
2 R R Y I S T FURCTION VUE cmoodiaclsal ] FUNCTION FUNCTION VALUE
1 N t 16.41 ms 20.09 dBm 1 N t 2821ms 13.47 dBm
2 a1 t (4 16.29 ms (A) 037dB 2 a1 t (4 2708 ms (8) 492d8
3l A1 t (A) 16.40 ms (A) 019d8 3 A1 t (A) 2823ms (A) 416d8
: g
7 T
8 8
9 9
10 10
:H :|1
802.11n

Keysight Spectrum Analyzer - Swept SA
Rl z 2
#Avg Type: RMS

PHO: Fost -+~ Trig: RF Burst
FGali:Low Atten: 40 dB

g6 Ref 30.00 dBm
¢ iﬁ
Center 2437000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 10.00 ms (20001 pts)
[14A] MCDE] FUNCTION VALUE E
1N t 2649 ms 13.77 dBm
2 A1 t (a) 2516 ms (A} 118dB
3l A1 t A 2631 ms (A) 402d8
4
5
6
7
8
9
0
1
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99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS

7.2.1. 802.11b MODE IN THE 2.4 GHz BAND

Channel Frequency 99% Bandwidth

[MHZz] [MHZz]

1 2412 12.956

6 2437 12.965

11 2462 13.024

12 2467 12.930

13 2472 13.064
Worst 13.064

7.2.2. 802.11g MODE IN THE 2.4 GHz BAND

Channel Frequency 99% Bandwidth

[MHZ] [MHZz]

1 2412 16.071

6 2437 16.081

11 2462 16.065

12 2467 16.056

13 2472 16.019
Worst 16.081

7.2.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND

Channel Frequency 99% Bandwidth

[MHZz] [MHz]

1 2412 16.787

6 2437 16.931

11 2462 16.916

12 2467 16.851

13 2472 16.873
Worst 16.931
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7.2.4. 99% BANDWIDTH PLOTS

‘Keysight Spectrum Anshyres - Occupied BW (=S Kepsight Spectrum Ansiyzer - Occupied BW (==
AL { n ENSEN 1o 07.18:47 PM 49130, 2019 KL ; : n G G T 17.20:05 PM g 30, 2015
] Cemtar Fraq: 2.412000000 GHz Radio $1d: None ] Centar Fraq: 2.437000000 GHz Radio $1d: None
—+-  Trig: FreeRun —+ Trig: Free Run
AFGainLow #Atten: 40 d8 Radio Device: BTS AFGain-Low #Atten: 40 0B Radio Device: BTS
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
| | | |
Center 2412 GHz ‘Span 30 MHz Center 2.437 GHz ‘Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms #Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 18.3 dBm Occupied Bandwidth Total Power 18.4 dBm
12.956 MHz 12.965 MHz
Transmit Freq Error 129.30 kHz ‘OBW Power 99.00 % Transmit Freq Error 53.298 kHz OBW Power 99.00 %
x dB Bandwidth 8.013 MHz x dB -6.00 dB x dB Bandwidth 8.046 MHz x dB -6.00 dB
usc smatus wsc sTaTus,
epught Spectrum Anelyae: - Occupied B [E==r
AL v ENSE I 161 07:20:58 FM Apr 30, 2015
‘ Center Freq: 2.462000000 GHz Radio Std: None
s Trig: FreeRun
AFGain-Low wAnen: 40 0B Radio Device: BTS
0 dBidiv Ref 30.00 dBm
Log
|
Center 2.462 GHz ‘Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms
Occupied Bandwidth Total Power 18.4 dBm
13.024 MHz
Transmit Freq Error 118.04 kHz OBW Power 99.00 %
x dB Bandwidth 8.051 MHz x dB -6.00 dB
s smaus
Keysight Spectrum Anelyzes - Occupied BW [E=m 3 B Kimpight Soectrum Anelyzer - Dccupied BW [E=mp
8 V EnsEN 161 17:21.34 PM 20730, 2015 AL ; z ENSE I m 07:22:04 PMApr 30, 2018
‘ Center Freq: 2.457000000 GHz Radio Std: None mmm_ Center Freq: 2.472000000 GHz Radio Std: None
s Trig: Free Run = s Trig: FreeRun
AFGain-Low #Amen: 40 dB Radio Device: BTS AFGain-Low wAnen: 40 0B Radio Device: BTS
0 dBidiv Ref 30.00 dBm 0 dBidiv Ref 30.00 dBm
Log Log
| {
i | |
Center 2467 GHz ‘Span 30 MHz Center 2.472 GHz ‘Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms #Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms|
Occupied Bandwidth Total Power 16.5dBm Occupied Bandwidth Total Power 14.0 dBm
12.930 MHz 13.064 MHz
Transmit Freq Error 7.118 kHz OBW Power 99.00 % Transmit Freq Error 23.482 kHz OBW Power 99.00 %
x dB Bandwidth 8.063 MHz xdB -6.00 dB x dB Bandwidth 8.973 MHz xdB -6.00 dB
s smarus = —
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FCC ID: ASLSMA205W

DATE:

MAY 08, 2019

Kepight Spectum Anlyzes - Dccupied BN Tols Kepight Spectum nhyer - Decupied BW =2
RL F S 2 ENSEIN ALIGN T 07:23:36 PM Apr 30, 2015 KL & 5 2 ENSE INT ALTGN AUT 07:24:08 PM pr 30, 2015
Cemtar Fraq: 2.412000000 GHz Radio $1d: None Centar Fraq: 2.437000000 GHz Radio $1d: None
—+-  Trig: FreeRun Trig: Free Run
AFGainLow #Atten: 40 d8 Radio Device: BTS AFGain-Low #Atten: 40 0B Radio Device: BTS
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Center 2412 GHz ‘Span 30 MHz Center 2.437 GHz ‘Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms #Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 15.6 dBm Occupied Bandwidth Total Power 15.9 dBm
16.017 MHz 16.081 MHz
Transmit Freq Error 49.342 kHz ‘OBW Power 99.00 % Transmit Freq Error 18.685 kHz OBW Power 99.00 %
x dB Bandwidth 12.81 MHz x dB -6.00 dB x dB Bandwidth 12.93 MHz x dB -6.00 dB
usc smatus wsc sTaTus,
epught Spectrum Anelyae: - Occupied B [E==r
AL v ENSE I [ sucy 07:25:50 FM Apr 30, 2015
Center Freq: 2.462000000 GHz Radio Std: None
s Trig: FreeRun
AFGain-Low wAnen: 40 0B Radio Device: BTS
0 dBidiv Ref 30.00 dBm
Log
Center 2.462 GHz ‘Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms
Occupied Bandwidth Total Power 15.6 dBm
16.065 MHz
Transmit Freq Error 13.902 kHz OBW Power 99.00 %
x dB Bandwidth 12.86 MHz xdB -6.00 dB
s smaus
Keysrght Specirum Ansyze: - Occupied BV = Kepight Spectum nhyer - Decupied BW =2
L R 00 ¢ NoE D LIGN Al 07:26:58 7 30030, 2015 AL " g n ENSE INT ALIGH ALT 17.27:55 P g 30, 2015
Center Freq: 2.457000000 GHz Radio Std: None Conter Freq: 2.472000000 GHz Radio $1d: None
cu. Trig: FreeRun —+ Trig: Free Run
#IF Galn:Low FAnen: 40 dB Radio Device: 8TS MFGain-Low #Atten: 40 dB Radio Device: BTS
[0 daid Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
og o
L
| I I i
Center 2.467 GHz Span 30 MHz Center 2.472 GHz ‘Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms #Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 11.8 dBm Occupied Bandwidth Total Power 9.23 dBm
16.056 MHz 16.019 MHz
Transmit Freq Error -9.621 kHz OBW Power 99.00 % Transmit Freq Error -9.685 kHz OBW Power 99.00 %
x dB Bandwidth 13.04 MHz x dB -6.00 dB x dB Bandwidth 13.96 MHz x dB -6.00 dB
usc sTarus sc sTarus
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FCC ID: ASLSMA205W

DATE: MAY 08, 2019

Keysight Spectrum Anslyzer - Oecupied BIW (=S Kepsight Spectrum Ansiyzer - Occupied BW (==
AL . E n ENSEN wich T 17:28:52 PM 49130, 2019 kL ; : n ENSE INT ALTG AT 07:29:27 P pr 30, 2015
] Cemtar Fraq: 2.412000000 GHz Radio $1d: None ] Centar Fraq: 2.437000000 GHz Radio $1d: None
—+-  Trig: FreeRun —+ Trig: Free Run
AFGainLow #Atten: 40 d8 Radio Device: BTS AFGain-Low #Atten: 40 0B Radio Device: BTS
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Center 2412 GHz ‘Span 30 MHz Center 2.437 GHz ‘Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms #Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms,
Occupied Bandwidth Total Power 15.7 dBm Occupied Bandwidth Total Power 15.8 dBm
16.787 MHz 16.931 MHz
Transmit Freq Error 56.136 kHz ‘OBW Power 99.00 % Transmit Freq Error -2.797 kHz OBW Power 99.00 %
x dB Bandwidth 10.69 MHz x dB -6.00 dB x dB Bandwidth 12.04 MHz x dB -6.00 dB
usc smatus wsc sTaTus,
epught Spectrum Anelyae: - Occupied B [E==r
AL v ENSE I ALIGY 07.30:14 PMApr 30, 2015
Center Freq: 2.462000000 GHz Radio Std: None
s Trig: FreeRun
AFGain-Low wAnen: 40 0B Radio Device: BTS
0 dBidiv Ref 30.00 dBm
Log
Center 2.462 GHz ‘Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms
Occupied Bandwidth Total Power 15.5 dBm
16.916 MHz
Transmit Freq Error 34.731 kHz OBW Power 99.00 %
x dB Bandwidth 9.221 MHz xdB -6.00 dB
s smarus
Keysight Spectum Anelyze: - Occupied B (= epught Spectum Ansyas: - Occupied W [E==r
8 V EnsEN ALIGY 07:3015 PM 20730, 2015 AL ; ENSE I T 07.32:46 FMApr 30, 2018
Center Freq: 2.457000000 GHz Radio Std: None Center Freq: 2.472000000 GHz Radio Std: None
s Trig: Free Run s Trig: FreeRun
AFGain-Low #Amen: 40 dB Radio Device: BTS AFGain-Low wAnen: 40 0B Radio Device: BTS
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Center 2467 GHz ‘Span 30 MHz Center 2.472 GHz ‘Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms #Res BW 200 kHz #VBW 620 kHz #Sweep 100 ms|
Occupied Bandwidth Total Power 10.7 dBm Occupied Bandwidth Total Power 5.80 dBm
16.851 MHz 16.873 MHz
Transmit Freq Error -5.921 kHz OBW Power 99.00 % Transmit Freq Error -19.089 kHz OBW Power 99.00 %
x dB Bandwidth 11.66 MHz xdB -6.00 dB x dB Bandwidth 7.956 MHz xdB -6.00 dB
s smarus s smatus
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

8. MEASUREMENT METHODS
6 dB BW : KDB 558074 D01 v05r02, Section 8.2.

OUTPUT POWER : KDB 558074 D01 v05r02, Section 8.3.1.1.

POWER SPECTRAL DENSITY : KDB 558074 D01 v05r02, Section 8.4.

Out-of-band EMISSIONS (Conducted) : KDB 558074 D01 v05r02, Section 8.5.

Out-of-band EMISSIONS IN NON-RESTRICTED BANDS: KDB 558074 D01 v05r02, Section
8.5.

Out-of-band EMISSIONS IN RESTRICTED BANDS : KDB 558074 D01 v05r02, Section 8.6.

AC Power Line Conducted Emission : ANSI C63.10-2013, Section 6.2.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

9. SUMMARY TABLE

FCC Part IC L . Test Test
. T D T L
Section Section est bescription est Limit Condition Result
15.247 RSS-247
Occupied Band width (6dB >500KHz Pass
@) 5.2(a) P (6dB)
2.1051, RSS-247 [(Band Edge / Conducted
15.247 (d) 5.5 Spurious Emission -30dBe Pass
15.247 RSS-247 Conducted
! j TX conducted output power <30dBm Pass
D) 5.4(d) put P
RSS-247
15.247 (e) 5.2(b) PSD <8dBm Pass
RSS-GEN |AC Power Line conducted . Power Line
15.207 (a) — Section 10 Pass
Clause 8.8 |emissions conducted
15.205 RSS-GEN
15' 209’ Clause 7 & |Radiated Spurious Emission < 54dBuVvV/m Radiated Pass
' 8.9
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

10. ANTENNA PORT TEST RESULTS
10.1. 6 dB BANDWIDTH

LIMITS

FCC §15.247 (a) (2)
IC RSS-247 §5.2 (a)

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to KDB 558074 D01 15.247 Meas Guidance: The transmitter output is connected to
a spectrum analyzer with the RBW set to100KHz, the VBW >= 3 x RBW, peak detector and max
hold.
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DATE: MAY 08, 2019

RESULTS
10.1.1. 802.11b MODE IN THE 2.4 GHz BAND
Frequency 6 dB Bandwidth Minimum Limit
Channel
[MHZz] [MHZz] [MHz]
Low 2412 7.581 0.5
Mid 2437 8.005 0.5
High 2462 8.534 0.5
12 2467 7.542 0.5
13 2472 7.567 0.5
Worst 7.542 0.5
10.1.2. 802.11g MODE IN THE 2.4 GHz BAND
Channel Frequency 6 dB Bandwidth Minimum Limit
[MHZ] [MHZ] [MHZz]
Low 2412 13.740 0.5
Mid 2437 12.510 0.5
High 2462 11.860 0.5
12 2467 12.590 0.5
13 2472 10.890 0.5
Worst 10.890 0.5
10.1.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Frequency 6 dB Bandwidth Minimum Limit
Channel
[MHZz] [MHZz] [MHZz]
Low 2412 11.690 0.5
Mid 2437 11.660 0.5
High 2462 13.820 0.5
12 2467 9.808 0.5
13 2472 11.250 0.5
Worst 9.808 0.5
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10.1.4.

6 dB BANDWIDTH PLOTS

¥eysight Spectrum Aralyzer - Occupied W =la Veysight Specirum Anahyer - Gecupied B =la
AL i 07:03:13 9 230, 2018 kL 07:04:03 9 230, 2018
| Gamer Frea: 2412000000 Gz Radio Std: None | Camer Fraq: 2437000000 GHz Radio Std: None
e Trig: Free Avg|Hold: 100100 -+ Trig:FreeRun AvglHold: 1001100
#FGain:Low #Atten: mdB Radio Device: BTS #FGain:Low #Atten: 40 dB Radio Device: BTS
10 dB/di Ref 30.00 dBm 0 dB/d Ref 30.00 dBm
Log Log
Center 2412 GHz Span 30 MHz Center 2437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms ##Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 23.3 dBm Occupied Bandwidth Total Power 24.4 dBm
12.946 MHz 12.984 MHz
Transmit Freq Error 122.27 kHz OBW Power 99.00 % Transmit Freq Error 42.832 kHz OBW Power 99.00 %
x dB Bandwidth 7.581 MHz x dB -6.00 dB x dB Bandwidth 8.005 MHz xdB -6.00 dB
usc amam, wsc STan
802.11b Mode ngh
meanﬂf-—o«unfw o |-
L - I 07:04:53 PM Apr 30, 2019
| CEH'E! Freq usznnomn Radio Std: None
e Trig: FreeRun Augmom 1001100
AFGain-Low #Anen: 40 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
og
[Center 2.462 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms|
Occupied Bandwidth Total Power 24.2 dBm
13.033 MHz
Transmit Freq Error 58.849 kHz OBW Power 99.00 %
x dB Bandwidth 8.534 MHz xdB -6.00 dB
usc sTaTUS
Keyssght Spectrum Aralyzer - Occupied W =) I —— )
R = Q 7 X 7.06:09 PM 20130, 2013 i L 07,0643 PM 20130, 2013
‘ Center Freq: 2.467000000 GHz Radio Std: None | E!nlzr Freq: 2.472000000 GH Radio Std: None
. Trig: FreeRun Avg|Hold: 100100 ws. Trig:FreeRun AvglHold: 100/100
HFGainlLow sAnen: 40 08 Radie Deviee: BTS #FGaindow #nen: 40 48 Radie Deviee: BTS
0 dBdi Ref 30,00 dBm 0 dBidiv Ref 30.00 dBm
Log Log
Center 2467 GHz Span 30 MHz Center 2472 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms #Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 22.4 dBm Occupied Bandwidth Total Power 20.0 dBm
12.957 MHz 13.004 MHz
Transmit Freq Error 18.679 kHz OBW Power 99.00 % Transmit Freq Error -3.743 kHz OBW Power 99.00 %
x dB Bandwidth 7.542 MHz x dB -6.00 dB x dB Bandwidth 7.567 MHz xdB -6.00 dB
so STan = Stans
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019

FCC ID: ASLSMA205W

Weysoght Spectrum Analyzer - Occupied W =) Wepught Spectrum Anslyzes - Occugied B =)
RL 2 0a z 7 LIGH 2 07.07:44 91 20130, 2018 RL 5 s Gl AUTO 07,0845 PM 20130, 2018
‘ Center Freq: 2.412000000 GHz Radio Std: None | Center Freq: 2.437000000 GHz Radio Std: None
. Trig: FreeRun Avg|Hold: 100100 ws. Trig:FreeRun AvglHold: 100/100
HFGainLow #Atten: 40 0B Radio Device: BTS AFGainLow #Anen: 40 4B Radio Device: BTS
10 dBJdiv. Ref 30.00 dBm 0 dBJdiv Ref 30.00 dBm
Log Log
Center 2412 GHz Span 30 MHz Center 2.437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms #Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 21.4 dBm Occupied Bandwidth Total Power 21.6 dBm
16.222 MHz 16.339 MHz
Transmit Freq Error 72.652 kHz OBW Power 99.00 % Transmit Freq Error 35.969 kHz OBW Power 99.00 %
x dB Bandwidth 13.74 MHz x dB -6.00 dB x dB Bandwidth 12.51 MHz xdB -6.00 dB
s s sc Smans
epught Spectrum Anelyae: - Occupied B [E==r
AL v [ ENSE I ALIGY I 07.05:16 FMApr 30, 2015
‘ Center Freq: 2.462000000 GHz Radio Std: None
s Trig: FreeRun Avg|Hold: 1001100
AFGain-Low wAnen: 40 0B Radio Device: BTS
0 dBidiv Ref 30.00 dBm
Log
Center 2.462 GHz ‘Span 30 MHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 4 ms.
Occupied Bandwidth Total Power 21.4 dBm
16.314 MHz
Transmit Freq Error 72.716 kHz OBW Power 99.00 %
x dB Bandwidth 11.86 MHz xdB -6.00 dB
s smaus
Keysight Spectrum Analyzer - Occupied BW = ) Keysight Spectram Analyzer - Occupied BW = )
RL AR S T N 1 07:09:51 PM 20130, 2019 RL AR [ 1 lul 1 - AT 07:10:27 PM &30, 2019
Center Freq: 2467000000 GHz Radio Std: None | Center Freq: 2.472000000 GHz Radio Std: None
e Trig: FreeRun Avg|Hold: 100100 -+ Trig:FreeRun AvglHold: 1001100
#FGain:Low #Atten: 40 dB Radio Device: BTS #FGain:Low #Atten: 40 dB Radio Device: BTS
0 dBdi Ref 30,00 dBm 0 dBidiv Ref 30.00 dBm
Log Log
Center 2467 GHz Span 30 MHz. Center 2.472 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms ##Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 17.7 dBm Occupied Bandwidth Total Power 14.9 dBm
16.180 MHz 16.107 MHz
Transmit Freq Error 15.961 kHz OBW Power 99.00 % Transmit Freq Error -22.376 kHz OBW Power 99.00 %
x dB Bandwidth 12.59 MHz x dB -6.00 dB x dB Bandwidth 10.89 MHz xdB -6.00 dB
usc amamus wsc Sans
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FCC ID: ASLSMA205W

Weysoght Spectrum Analyzer - Occupied W =) Wepught Spectrum Anslyzes - Occugied B =)
RL 2 0a z 7 LIGH 2 7ALT7 M f0r30, 2018 RL 5 s Gl AUTO 07.11:427M 20130, 2018
‘ Center Freq: 2.412000000 GHz Radio Std: None | Center Freq: 2.437000000 GHz Radio Std: None
. Trig: FreeRun Avg|Hold: 100100 ws. Trig:FreeRun AvglHold: 100/100
HFGainLow #Atten: 40 0B Radio Device: BTS AFGainLow #Anen: 40 4B Radio Device: BTS
10 dBJdiv. Ref 30.00 dBm 0 dBJdiv Ref 30.00 dBm
Log Log
Center 2412 GHz Span 30 MHz Center 2.437 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms #Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 21.3dBm Occupied Bandwidth Total Power 21.8 dBm
16.979 MHz 17.161 MHz
Transmit Freq Error 72.768 kHz OBW Power 99.00 % Transmit Freq Error 2.152 kHz OBW Power 99.00 %
x dB Bandwidth 11.69 MHz x dB -6.00 dB x dB Bandwidth 11.66 MHz xdB -6.00 dB
s s sc Smans
epught Spectrum Anelyae: - Occupied B [E==r
AL v ENSE I ALIGY I 07.12:02 FM g 30, 2015
‘ Center Freq: 2.462000000 GHz Radio Std: None
s Trig: FreeRun Avg|Hold: 1001100
AFGain-Low wAnen: 40 0B Radio Device: BTS
0 dBidiv Ref 30.00 dBm
Log
Center 2.462 GHz ‘Span 30 MHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 4 ms.
Occupied Bandwidth Total Power 21.4 dBm
17.120 MHz
Transmit Freq Error 69.912 kHz OBW Power 99.00 %
x dB Bandwidth 13.82 MHz xdB -6.00 dB
s smaus
Keysight Spectrum Analyzer - Occupied BW = ) Keysight Spectram Analyzer - Occupied BW = )
RL AR S T N 1 07:12:47 PM 20130, 2019 RL AR [ 1 lul 1 - AT 07:13:18 PM 230, 2019
Center Freq: 2467000000 GHz Radio Std: None | Center Freq: 2.472000000 GHz Radio Std: None
e Trig: FreeRun Avg|Hold: 100100 -+ Trig:FreeRun AvglHold: 1001100
#FGain:Low #Atten: 40 dB Radio Device: BTS #FGain:Low #Atten: 40 dB Radio Device: BTS
0 dBidiv Ref 30,00 dBm 0 dBidiv Ref 30.00 dBm
Log Log
Center 2467 GHz Span 30 MHz. Center 2.472 GHz Span 30 MHz.
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms ##Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 16.6 dBm Occupied Bandwidth Total Power 11.6 dBm
16.941 MHz 16.909 MHz
Transmit Freq Error 13.500 kHz OBW Power 99.00 % Transmit Freq Error -29.057 kHz OBW Power 99.00 %
x dB Bandwidth 9.808 MHz x dB -6.00 dB x dB Bandwidth 11.25 MHz xdB -6.00 dB
usc amamus wsc Sans
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10.2. OUTPUT POWER

LIMITS

FCC §15.247
IC RSS-247 §5.4 (d)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6
dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss was entered as an offset in the power meter to allow for
direct reading of power.

Output power measurement was performed utilizing the 8.3.2.3 under KDB558074 D01 15.247
Meas Guidance.

Duty cycle correction factor is not added to the average output power results for duty cycle
factor > 98%. (All mode)

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.
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RESULTS
10.2.1.802.11b MODE IN THE 2.4 GHz BAND
Limits
Directional FCC
Frequency Gain Power Max
Channel . . Power
Primary Limit
[MHz] [dBI] [dBm] [dBm]
Low 2412 -2.16 30.00 30.00
Mid 2437 -2.16 30.00 30.00
High 2462 -2.16 30.00 30.00
12 2467 -2.16 30.00 30.00
13 2472 -2.16 30.00 30.00
Results
Frequency Meas Total P‘?W?r Margin
Channel Limit
Power Power
[MHz] [dBm] [dBm] [dBm] [dB]
Low 2412 17.80 17.80 30.00 -12.20
Mid 2437 18.16 18.16 30.00 -11.84
High 2462 17.70 17.70 30.00 -12.30
12 2467 16.22 16.22 30.00 -13.78
13 2472 13.93 13.93 30.00 -16.07
Worst 18.16 30.00 -11.84
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10.2.2.802.11g MODE IN THE 2.4 GHz BAND

Limits
Directional FCC
Frequency Gain Power Max
Channel . . Power
Primary Limit

[MHz] [dBi] [dBm] [dBm]

Low 2412 -2.16 30.00 30.00

Mid 2437 -2.16 30.00 30.00

High 2462 -2.16 30.00 30.00

12 2467 -2.16 30.00 30.00

13 2472 -2.16 30.00 30.00

Results

Frequency Meas Total qugr Margin

Channel Limit

Power Power
[MHz] [dBm] [dBm] [dBm] [dB]

Low 2412 15.70 15.70 30.00 -14.30
Mid 2437 15.91 15.91 30.00 -14.09
High 2462 15.71 15.71 30.00 -14.29
12 2467 12.01 12.01 30.00 -17.99
13 2472 9.12 9.12 30.00 -20.88
Worst 15.91 30.00 -14.09
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10.2.3.802.11n HT20 MODE IN THE 2.4 GHz BAND

Limits
Directional FCC
Frequency Gain Power Max
Channel . o Power
Primary Limit

[MHz] [dBI] [dBm] [dBm]

Low 2412 -2.16 30.00 30.00

Mid 2437 -2.16 30.00 30.00

High 2462 -2.16 30.00 30.00

12 2467 -2.16 30.00 30.00

13 2472 -2.16 30.00 30.00

Results

Frequency Meas Total qugr Margin

Channel Limit

Power Power
[MHz] [dBm] [dBm] [dBm] [dB]

Low 2412 15.51 15.51 30.00 -14.49
Mid 2437 15.62 15.62 30.00 -14.38
High 2462 15.50 15.50 30.00 -14.50
12 2467 10.79 10.79 30.00 -19.21
13 2472 5.84 5.84 30.00 -24.16
Worst 15.62 30.00 -14.38
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10.3. PSD

LIMITS

FCC §15.247
IC RSS-247 §5.2 (b)

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

Power Spectral Density was performed utilizing the section8.4 under KDB558074 D01 15.247
Meas Guidance.
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RESULTS
10.3.1.802.11b MODE IN THE 2.4 GHz BAND
PSD Results
A Frequency PSD Meas | Duty Factor Final PSD Limit Margin
[MHz] [dBm] [dB] [dBm/3kHz] [dBm/3kHz] [dB]
Low 2412 -12.384 0.00 -12.384 8.00 -20.384
Mid 2437 -12.209 0.00 -12.209 8.00 -20.209
High 2462 -12.304 0.00 -12.304 8.00 -20.304
12 2467 -14.316 0.00 -14.316 8.00 -22.316
13 2472 -22.218 0.00 -22.218 8.00 -30.218
10.3.2.802.11g MODE IN THE 2.4 GHz BAND
PSD Results
A Frequency PSD Meas | Duty Factor Final PSD Limit Margin
[MHz] [dBm] [dB] [dBm/3kHz] | [dBm/3kHz] [dB]
Low 2412 -16.106 0.15 -15.956 8.00 -24.106
Mid 2437 -15.541 0.15 -15.391 8.00 -23.541
High 2462 -15.891 0.15 -15.741 8.00 -23.891
12 2467 -18.958 0.15 -18.808 8.00 -26.958
13 2472 -19.990 0.15 -19.840 8.00 -27.990
10.3.3.802.11n HT20 MODE IN THE 2.4 GHz BAND
PSD Results
Channel Frequency PSD Meas | Duty Factor Final PSD Limit Margin
[MHz] [dBm] [dB] [dBm/3kHz] | [dBm/3kHz] [dB]
2412 -16.578 0.16 -16.418 8.00 -24.578
6 2437 -16.198 0.16 -16.038 8.00 -24.198
11 2462 -16.671 0.16 -16.511 8.00 -24.671
12 2467 -21.268 0.16 -21.108 8.00 -29.268
13 2472 -20.639 0.16 -20.479 8.00 -28.639
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10.3.4.

PSD PLOTS

11b Mode Low CH

Keyssght Spectrum Analyzer - Swepd A
RL

11b Mode Middle CH

Keyasght Spectrum Analye - Swegt 54
L

* shvg Typs:RMS

© shvg Type: RMS

G ,M‘,,. e Trig: FreeRun Avg|Hold: 1001100 D ml“ -+ Trig:FreeRun AvglHold: 100/100
IFGainLow Atten: 20 dB IFGain:dLow Atten: 20 dB
Mk Mk

10 dBidi Ref 10.00 dBm 10 dB/di Ref 10.00 dBm
Log Log
Center 2.41200 GHz Span 25.50 MHz, Center 243700 GHz Span 25.50 MHz,
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 s (20001 pts) [#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 s (20001 pts)
s amy

11b Mode

eysight Specium Anszer - S SA
AL ; S

PR Wide —» Trig: FreeRun
20dB

IFGain:Low

[E=S =
10:43:33 P agr 30, 2015

High CH

#Avg Type: RMS
AvglHold: 10000

Ref 10.00 dBm

Mkr1 2.46

0 dBldiv

Center 2.46200 GHz

#Res BW 3.0 kHz #VBW 10 kHz*

Span 25.50 MHz
Sweep 1.045 s (20001 pts,

s

sTaTUS

11b Mode 12 CH

11b Mode 13 CH

Keyssght Spectrum Analyzer - Swepd A
AL R 7

" BAvg Type: RMS

Keyasght Spectrum Anlye - Swegt 54
L F

@Avg Type: RMS

FNO: Wide -+~ Trig: FreeRun Avg|Hold: 1001100 pm,_mlﬁ -+. Trig:FreeRun AvglHeld: 100/100
IFGain-Low Anen: 20 B IFGainLow Atten: 20 dB
M Mk
jogeie__Ref 10.00 dBm 19deidy__Ref 10.00 dBm
Center 2.46700 GHz Span 25.50 MHz, ICenter 2.47200 GHz Span 25.50 MHz,
H#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 s (20001 pts! [#Res BW 3.0 kHz #VBW 10 kHz" Sweep 1.045 s (20001 pts!
an
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Keysight Spectrum nalyze - Swept SA St Nl gt
AL AL1GN 4T 105
] Avg Type: RMS | #Avg Type: RMS
PR Wide -+ Trig: FreeRun Avg|Hold: 1001100 PO Wide ~+- Trig: FreeRun AvglHold: 100/100
1FGainLow Atten: 20 dB 1FGain:low Atten: 20dB
Mkr1 2 Mk
jogeie__Ref 10.00 dBm 19deidy__Ref 10.00 dBm
Center 2.41200 GHz Span 25.50 MHz, ICenter 2.43700 GHz Span 25.50 MHz,
H#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 s (20001 pts) [#Res BW 3.0 kHz #VBW 10 kHz" Sweep 1.045 s (20001 pts)
usc aTaTus wsc sTans
epught Spectum Ansyzer - Swest 58 [E==r
AL ; ® ENSE I ALIGH
] #Avg Type: RMS
PHO Wige -a- Trig: FreeRun Avg[Hold: 1001100
IFGainLow Angn: 20 dB
Mkr1 2
108y Ref 10.00 dBm
Center 2.46200 GHz Span 25.50 MHz
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 s (20001 pts,
R I —
] " 8Avg Type: RMS | " sAvg Type: RMS
PR Wide -+ Trig: FreeRun Avg|Hold: 100100 PO Wide ~+- Trig: FreeRun AvglHold: 100/100
1FGainLow Atten: 20 dB 1FGain:low Atten: 20dB
M ] Mk
10 as/aiv Ref 10.00 dBm 58 dBm 10 deaiv Ref 10.00 dBm
Log Log
Center 2.46700 GHz Span 25.50 MHz, Center 247200 GHz Span 25.50 MHz,
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 s (20001 pts) [#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.045 s (20001 pts)
an
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11n HT20 Mode Low CH

11n HT20 Mode Mlddle CH

N ——

N ——

. #Avg Type: RMS
AvglHold: 100100

TG ,M‘,, v Trig: FreeRun
IFGain:Low Atten: 20 dB.

] © shvg Type: RMS

v
PG Vide ~+- Trig: FreeRun AvglHold: 100/100
IFGain:low Atten: 20 dB

10 deidiv - Ref 10.00 dBm
Log

10 deidiv. - Ref 10.00 dBm
Log

Center 2.41200 GHz
H#Res BW 3.0 kHz #VBW 10 kHz*

Span 27.00 MHz,
Sweep 1.107 s (20001 pts)

Center 2.43700 GHz
[#Res BW 3.0 kHz #VBW 10 kHz"

Span 27.00 MHz,
Sweep 1.107 s (20001 pts)

s sTaTUS)

msc STATS)

11n HT20 Mode ngh CH

Kepight Spechum Anwlyze: - Swest 54
AL 0
] #Avg Type: RMS
Wige -»- Trig: FreeRun Avg[Hold: 1001100
it Angn: 20 dB
Mkr

108l Ref 10.00 dBm
Center 2.46200 GHz Span 27.00 MHz,
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.107 s (20001 ms!

11n HT20 Mode 12 CH

11n HT20 Mode 13 CH

—— R ——
LIGH 2 12 Gl AUTO
] Avg Type: RMS ] @Avg Type: RMS
PR Wide -+ Trig: FreeRun Avg|Hold: 100100 PO Wide ~+- Trig: FreeRun AvglHold: 100/100
IFGainLow Atten: 20 dB IFGain:dLow Atten: 20 dB
Mkr1 2.467 M

10 dBidi Ref 10.00 dBm 10 dB/di Ref 10.00 dBm
Log Log
Center 2.46700 GHz Span 27.00 MHz, Center 247200 GHz Span 27.00 MHz,
#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.107 5 (20001 pts) [#Res BW 3.0 kHz #VBW 10 kHz* Sweep 1.107 s (20001 pts)
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10.4. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)
IC RSS-247 §5.2 (b)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in 815.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge, out-of-band emissions (where measurements to the general
radiated limits will not be made)
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RESULTS

10.4.1. 802.11b MODE IN THE 2.4 GHz BAND

Low Channel BandEdge

Center 2.40000 GHz Span 50.00 MHz

w——
BN Keysight Spectrum Analyzer - Swept SA o s
RL [ RF [s0a bC | corRReC | [ SENSE:INT] [ ALIGN AUTO | 07:43:14 PM Apr30, 2019
‘ #Avg Type: RMS TRACE 3456
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P
Mkr1 2.397 525 0 GHz
10 dBidiv  Ref 20.00 dBm -31.146 dBm
Log
100
0.00
-10.0
-20.0 SEERE |
-30.0 ’
-40.0
-50.0
-60.0
-0

Res BW 100 kHz #VBW 300 kHz

IMSG STATUS

Sweep 2.667 ms (20001 pts

Low Channel Spurious

Stop 26.50 GHz

Res BW 100 kHz Sweep 973.3 ms (40001 pts

Start 30 MHz
| #VBW 300 kHz

[MKHMODTROSC] X | v | FUNCTION | FUNCTIONWIDIH]
1 N f 24123 GHz 10.485 dBm
2 N f 4.824 4 GHz -41.683 dBm
N f 26.1652 GHz -39.800 dBm
4
5 E
6
7
8
9
10 |
11 -
4 m ]
sG STATUS

|
BN Keysight Spectrum Analyzer - Swept SA o s
RL | RF [s0e oc [ correc | | SENSE:INT] | ALIGN AUTO | 08:45:23 PM Apr30, 2019
‘ #Avg Type: RMS TRACE 3456
PNO: Fast —+—  Trig: Free Run Avg|Hold: 100/100 TVPE] r;lwwvvw
IFGain:Low Atten: 30 dB DET
MKr3 26.165 2 GHz
10 dBldiv__Ref 20.00 dBm -39.800 dBm
fLog
100
0.00
-0
200 SEEIREL
-30.0 0
-40.0
50,0 e P i ANy S =i
600
700
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Mid Channel BandEdge

BE Keysight Spectrum Analyzer - Swept SA

el |

RL [ RF [s00 DC | cORREC | [ SENSE:INT] [

ALIGN AUTO

07:38:07 PM Apr30, 2019

#Avg Type: RMS TRAGE 56
PNO: Wide -#— 1rig: FreeRun Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P NNNNN
Mkr1 2.436 530 5 GHz
jodsidiv__Ref 20.00 dBm 10.486 dBm
og .
100 ’
0.00
100
200 HELIEE) |
-30.0
-40.0
0.0
-60.0
700

Center 2.43700 GHz

Res BW 100 kHz #VBW 300 kHz

Span 30.00 MHz
Sweep 1.333 ms (20001 pts

IMSG

STATUS

Mid Channel Spurious

PNO: Fast —+—  1Tig: Free Run
IFGain:Low Atten: 30 dB

Avg|Hold: 1001100

w——
R Keysight Spectrum Analyzer - Swept SA o
RL [ RF [s0a bC | corRReC | [ SENSE:INT] [ ALIGN AUTO | 08:50:18 PM Apr30, 2019
‘ #Avg Type: RMS TRACE 3456

10 dBidiv._ Ref 20,00 dBm
fLog

Mkr3 26.320 7 GHz
-40.507 dBm

100

000

-10.0

=200

1951 dB|

-30.0

-40.0

)

o] — T DA g

-60.0
0.0

|Start 30 MHz

Res BW 100 kHz #VBW 300 kHz

Stop 26.50 GHz
Sweep 973.3 ms (40001 pts

VKRIMODELTRC]SCLL X ]

3
2.436 8 GHz

10.598 dBm
-40.557 dBm
-40.507 dBm

2 N f
N f

4.874 0 GHz
26.3207 GHz

FUNCTION WIDTH

m

STATUS
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High Channel BandEdge

BE Keysight Spectrum Analyzer - Swept SA

e ] |

RL | RF |soe bpc [ correc | | SENSE:INT| | ALIGN AUTO | 07:45:14 PM Apr 30, 2019
#Avg Type: RMS TRACE 3456
PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100 TYPE| MR
IFGain:Low #Atten: 30 dB DET|P NN NN N
Mkr1 2.483 552 5 GHz
1L%gBIdiv Ref 20.00 dBm -46.183 dBm
10.0
0.00
-100
00 -19.51 oemf
300
-400 ’
500
£0.0
700
Center 2.48350 GHz Span 50.00 MHz
|#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts;
IMSG ISTATUS

High Channel Spurious

e =] |

|ﬁ Keysight Spectrum Analyzer - Swept SA

RL | RF [soe bpc [ correc | | SENSE:INT| | ALIGN AUTO | 09:28:13 PM Apr 30, 2019
#Avg Type: RMS TRACE 3456
PNO: Fast —»— 1Tig: FreeRun Avg|Hold: 100/100 TYPE| M
IFGain:Low Atten: 30 dB DET|P NNNNN
MKr3 26.146 6 GHZ
19 gry Ref 20.00 dBm -40.478 dBm
100
o.0oo
-10.0
200 -19.51 dEI:ml
-30.0
-40.0 ’
500 | e Ararin
0.0
700
Start 30 MHz Stop 26.50 GHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 973.3 ms (40001 pts’

[moosmrcsc] X | Y | Fuxcion ] Funcrionwiom]
1 N f 8.986 dBm

42192 dBm

-40.478 dBm

24613 GHz

2 N f 4924 3 GHz

N f 26.146 6 GHz
4
5
6
7
8
9
10
11

m

STATUS
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12 Channel BandEdge
—
I Keysight Spectrum Analyzer - Swept SA =
RL RF [s00 DC | cORREC | SENSE:INT| ALIGN AUTO 07:49:23 PM Apr30, 2019
‘ #Avg Type: RMS TRAGE 3456
PNO: Fast —+»— Irig: Free Run Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P
Mkr2 2.484 520 0 GHz
10 dB/div__Ref 20.00 dBm -40.502 dBm
fLog
10.0 | |
0.00 o
-10.0
-200 =21 59 dfi
300
-40.0 il .
-50.0
£0.0
700
Center 248350 GHz Span 50.00 MHz
||#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts
___ FUNCTION WIDTH
f 2.467 527 5 GHz 8.415dBm
N f 2.484 520 0 GHz -40.502 dBm
3
4
6 =
6
7
8
9
10 N
1 =
T i D
IMSG STATUS
13 Channel BandEdge
B KeyslghtSpectlumAnaMel Swept SA \illi/\ﬂ_
[s0a bC | corRReC | [ SENSE:INT] [ ALIGN AUTO | 07:50:37 PM Apr30, 2019
‘ #Avg Type: RMS TRACE 3456
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P
Mkr2 2.485 512 § GHz
10 dBidiv__Ref 20.00 dBm -42.059 dBm
fLog
10.0 !
0.00
-10.0
200 e
300
-40.0 ’
-50.0 |
60.0
700
Center 2.48350 GHz Span 50.00 MHz
|#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts
X B
N f 2471527 5 GHz 6.243 dBm
N f 2485512 5 GHz -42.059 dBm

m

STATUS
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10.4.2. 802.11g MODE IN THE 2.4 GHz BAND
Low Channel BandEdge |
BB Keysight Spectrum Analyzer - Swept SA \illi/\g_
RL [ RF [son bc | correc | [ SENSE:INT] [ ALIGN AUTO | 07:57:42 PM Apr30, 2019
‘ #Avg Type: RMS TRAGE 3456
PNO: Fast —»—  1rig: Free Run Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P
Mkr1 2.398 620 0 GHz
10 dBidiv Ref 20.00 dBm -28.144 dBm
100
0.00
-10.0
-20.0
’ 3 10 dBm|
-30.0
-40.0
-50.0
-60.0
=700
Center 2.40000 GHz Span 50.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts;

IMSG STATUS

Low Channel Spurious

B Keysight Spectrum Analyzer - Swept SA \illi/\il_ [
RL | RF [soe oc [ correc | [ SENSE:INT] | ALIGN AUTO | 09:51:23 PM Apr30, 2019
‘ #Avg Type: RMS TRACE 3456
PNO: Fast —+—  1rig: Free Run Avg|Hold: 1001100 TYPE H WY
IFGain:Low Atten: 30 dB DET]
Mkr2 26.329 9 GHz
10 dBidiv__Ref 20.00 dBm -40.093 dBm
fLog
100
0.00
-0
=200 2370 qB|
=300 ﬂ
-40.0
50,0 —— i i B <= = i = N .
600
700
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
MR WODETRCISC] X [ ¥ | FUNCTION | FUNCTIoNWIDTH] -
N f 24156 GHz 4.027 dBm
N f 26.329 9 GHz -40.093 dBm
3
4
5 =
6
7
8
9
10 N
11 )
] i ] b
IMSG STATUS
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Mid Channel BandEdge

BE Keysight Spectrum Analyzer - Swept SA

el |

RL [ RF [s00 DC | cORREC | | SENSE:INT] [ ALIGN AUTO | 07:54:32 PM Apr30, 2019
#Avg Type: RMS TRAGE 56
PNO: Wide -#— 1rig: FreeRun Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P NNNNN
Mkr1 2.435 761 0 GHz
jodsidiv__Ref 20.00 dBm 5.903 dBm
og
100 ’
0.00
-10.0
200
-24.10 dBm|
-30.0
-40.0
-50.0
-B0.0
700
Center 2.43700 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts
IMSG STATUS
Mid Channel Spurious
BE Keysight Spectrum Analyzer - Swept SA @@@_
RL [ RF [s0a bC | corRReC | [ SENSE:INT] [ ALIGN AUTO | 09:54:33 PM Apr30, 2019
‘ #Avg Type: RMS TRACE 3456
PNO: Fast —+—  1Tig: Free Run Avg|Hold: 100/100 TYPE|M ity
IFGain:Low Atten: 30 dB DET|P NNNNN
Mkr2 26.140 0 GHz
10 dBidiv__Ref 20.00 dBm -40.131 dBm
fLog
10.0
0.00
-10.0
=200 2370 qB|
300
-40.0 ’
50,0 —— ol = T Rl oot St
60.0
700

Start 30 MHz
| Res BW 100 kHz

#VBW 300 kHz

Stop 26.50 GHz
Sweep 973.3 ms (40001 pts

N f 243565 GHz
N f 26.140 0 GHz

5.877 dBm
-40.131 dBm

FUNCTION FUNCTION WIDTH

i |

STATUS

Page 39 of 102

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_15C

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

High Channel BandEdge

BE Keysight Spectrum Analyzer - Swept SA

e ] |

RL | RF |soe bpc [ correc | | SENSE:INT| | ALIGN AUTO | 08:01:20 PM Apr 30, 2019
#Avg Type: RMS TRACE 3456
PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100 TYPE[M¥AHAAAT
IFGain:Low #Atten: 30 dB DET|P NN NN N
Mkr1 2.483 572 5 GHz
1L%gBIdiv Ref 20.00 dBm -39.112 dBm
10.0
0.00
-100
200
-24.10 cBm)|
300
400 ’
500 - —
£0.0
700
Center 2.48350 GHz Span 50.00 MHz
|#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts;
IMSG ISTATUS

High Channel Spurious

Res BW 100 kHz #VBW 300 kHz

BE Keysight Spectrum Analyzer - Swept SA @@‘Q_ [
RL | RF [soe bpc [ correc | | SENSE:INT| | ALIGN AUTO | 09:58:21 PM Apr 30, 2019
#Avg Type: RMS TRACE 3456
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100 TYPE| M
IFGain:Low Atten: 30 dB DET|P NNNNN
MKr2 26.306 8 GHZ
19 gry Ref 20.00 dBm -39.702 dBm
100
o.0oo
-10.0
200 A |
-30.0 ﬂ
-40.0
200 N i st
0.0
700
Start 30 MHz Stop 26.50 GHz

Sweep 973.3 ms (40001 pts’

2.460 6 GHz 5.549 dBm

N f 26.306 8 GHz -39.702 dBm
3
4
5
6
7
8
9
10
11

W ODH RIS X | ¥ ] FUkcrion [ Fusctionwom
1 N f

m

STATUS
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019

FCC ID: ASLSMA205W

12 Channel BandEdge

BE Keysight Spectrum Analyzer - Swept SA @@@-_
RL [ RF [502 DC | CORREC | [ SENSE:INT] [ ALIGN AUTO 08:06:08 PM Apr3g, 2019
#Avg Type: RMS TRAGE 3456
PNO: Fast —+»— Irig: Free Run Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P
Mkr2 2.483 625 0 GHz
10 dBidiv__Ref 20.00 dBm -39.534 dBm
fLog
10.0
0.00
-10.0
200
-28.09 dBm|
300
-40.0 S
-50.0 - - e e
£0.0
700
Center 248350 GHz Span 50.00 MHz
||#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts
_“ FUNCTION WIDTH
f 2.465762 5 GHz 1.905 dBm
N f 2.483 6250 GHz -39.534 dBm
3
4
5 =
6
7
8
9
10 N
11 =
T i D
IMSG STATUS
13 Channel BandEdge
B KeyslghtSpectlumAnaMel Swept SA \illi/\ﬂ_
[s0a bC | corRReC | SENSE:INT| ALIGN AUTO 08:37:19 PM Apr30, 2019
#Avg Type: RMS TRACE 3456
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P
Mkr2 2.483 912 § GHz
10 dBidiv__Ref 20.00 dBm -41.523 dBm
fLog
10.0
0.00
-10.0
200
S00 30196 dBimf
-40.0 &
500 B VU DO S .
60.0
700
Center 2.48350 GHz Span 50.00 MHz
|#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts
X B
N f 2.474 530 0 GHz -0.961 dBm
N f 24839125 GHz -41.523 dBm

m

STATUS
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

10.4.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Low Channel BandEdge |
BH Keysight Spectrum Analyzer - Swept SA @@@_
RL [ RF [son bc | correc | [ SENSE:INT] [ ALIGN AUTO | 08:17:30 PM Apr30, 2019
‘ #Avg Type: RMS TRAGE 3456
PNO: Fast —»—  1rig: Free Run Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P
Mkr1 2.399 530 0 GHz
[0 geiciv__Ref 20.00 dBm -26.304 dBm
100
0.00
-10.0
-20.0
. -6/ HBm|
-30.0
-40.0
-50.0
-60.0
=700
Center 2.40000 GHz Span 50.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts;

IMSG STATUS

Low Channel Spurious

BE Keysight Spectrum Analyzer - Swept SA =8 B0 \il__
RL | RF [soe oc [ correc | [ SENSE:INT] | ALIGN AUTO | 10:12:56 PM Apr30, 2019
‘ #Avg Type: RMS TRACE[[ 23 .58
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 100100 TYPE X WY
IFGain:Low Atten: 30 dB DET]
Mkr2 26.320 0 GHz
10 dBldiv__Ref 20.00 dBm -40.632 dBm
fLog
100
0.00
-0
=200 =25-3euem)
=300
-40.0 q
50,0 i T ! = el s Mg
600
700

Stop 26.50 GHz

Start 30 MHz
| Sweep 973.3 ms (40001 pts

Res BWW 100 kHz #VBW 300 kHz
[Wewoosrc[sc] X | ¥ | FUNCTIoN | FURCTION DT

N f 2.411 0 GHz 3.949dBm
N f 26.320 0 GHz -40.632 dBm

O m b

MsG STATUS
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

Mid Channel BandEdge

IFGain:Low Atten: 30 dB

BE Keysight Spectrum Analyzer - Swept SA == ﬂ-._
RL [ RF [s00 DC | cORREC | | SENSE:INT] [ ALIGN AUTO | 08:13:39 PM Apr30, 2019
#Avg Type: RMS TRAGE 56
PNO: Wide -#— 1rig: FreeRun Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P NNNNN
Mkr1 2.437 034 5 GHz
10deidv__Ref 20.00 dBm 6.703 dBm
og
100 L
0.00
-10.0
200
-23.30 dBm|
-30.0
-40.0
-50.0
-B0.0
700
Center 2.43700 GHz Span 30.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts
IMSG STATUS
Mid Channel Spurious
R Keysight Spectrum Analyzer - Swept SA == .E_.
RL [ RF [s0a bC | corRReC | [ SENSE:INT] [ ALIGN AUTO | 10:15:32 PM Apr30, 2019
‘ #Avg Type: RMS TRACE 3456
PNO: Fast —+—  1Tig: Free Run Avg|Hold: 100/100 TYPE|M ity

10 dBidiv._ Ref 20,00 dBm
fLog

Mkr2 25.741 6 GHz
-39.865 dBm

100

000

-10.0

=200

-30.0

-40.0

o] o 2 it gnars il

-60.0
0.0

|Start 30 MHz

Res BW 100 kHz #VBW 300 kHz

Stop 26.50 GHz
Sweep 973.3 ms (40001 pts

N f 2.436 8 GHz
N f 25.741 6 GHz

FUNCTION

3.841 dBm
-39.865 dBm

FUNCTION WIDTH

m

STATUS
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

High Channel BandEdge

Res BW 100 kHz #VBW 300 kHz

BE Keysight Spectrum Analyzer - Swept SA @@@ [ |
RL | RF |soe bpc [ correc | | SENSE:INT| | ALIGN AUTO | 08:22:57 PM Apr 30, 2019
#Avg Type: RMS TRACE 3456
PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100 TYPE| MR
IFGain:Low #Atten: 30 dB DET|P NN NN N
Mkr1 2.483 630 0 GHz
19 giciv__ Ref 20.00 dBm -38.461 dBm
10.0
0.00
-100
200
-23.30 dBm|
300
-400
00 S TSI P H
£0.0
700
Center 2.48350 GHz Span 50.00 MHz
|#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts;
IMSG ISTATUS
High Channel Spurious
BE Keysight Spectrum Analyzer - Swept SA @@@
RL | RF [soe bpc [ correc | | SENSE:INT| | ALIGN AUTO | 10:18:21 PM Apr 30, 2019
#Avg Type: RMS TRACE 3456
PNO: Fast —»— 1Tig: FreeRun Avg|Hold: 100/100 TYPE[M¥AAAAT
IFGain:Low Atten: 30 dB DET|P NNNNN
MKr2 26.058 0 GHZ
10 gBiciv__Ref 20.00 dBm -40.825 dBm
100
o.0oo
-10.0
200 =550
-30.0
-40.0 .
0.0 | LS ARVA A St gl
60.0
70.0
Start 30 MHz Stop 26.50 GHz

Sweep 973.3 ms (40001 pts’

1 N f 2.460 6 GHz 4.385dBm
N f 26.058 0 GHz -40.825 dBm
3
4
5 E
6
7
8
9
10 il
11 -

STATUS

Page 44 of 102

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019

FCC ID: ASLSMA205W

12 Channel BandEdge
—
I Keysight Spectrum Analyzer - Swept SA =
RL [ RF [s00 DC | cORREC | | SENSE:INT] [ ALIGN AUTO | 08:26:40 PM Apr30, 2019
#Avg Type: RMS TRAGE 3:56
PNO: Fast —+»— Irig: Free Run Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P
Mkr2 2.483 547 § GHz
10 dBidiv__Ref 20.00 dBm -39.896 dBm
fLog
10.0
0.00
-10.0 ks
200
o0 2891 dEmI
-40.0
500 I I ORI PP U SR AN TV
£0.0
700
Center 248350 GHz Span 50.00 MHz
||#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts
_“ FUNCTION WIDTH
f 2.467 032 5 GHz 1.085 dBm
N f 2.483 547 5 GHz -39.896 dBm
3
4
5 =
6
7
8
9
10 N
11 =
T i D
IMSG STATUS
13 Channel BandEdge
] KeyslghtSpectlumAnaMel Swept SA @@@_
[s0a bC | corRReC | SENSE:INT| ALIGN AUTO | 08:32:34 PM Apr30, 2019
‘ #Avg Type: RMS TRACE 3456
PNO: Fast —+— 1rig: FreeRun Avg|Hold: 100/100 TYPE| Mt
IFGain:Low #Atten: 30 dB DET|P
Mkr2 2.483 885 0 GHz
10 dBidiv__Ref 20.00 dBm -40.590 dBm
fLog
10.0
0.00
-10.0
200
300 1 aB
400 f—— D
-50.0
60.0
700
Center 2.48350 GHz Span 50.00 MHz
|#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts
[MAMODETRCISC] X ] ¥ | FUNCTION | FUNCTIONWDTH] -
N f 2472032 5 GHz -2.506 dBm
N f 2.483 8850 GHz -40.590 dBm

m

STATUS
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

11. RADIATED TEST RESULTS

11.1. LIMITS AND PROCEDURE

LIMITS

FCC 815.205 and §15.209
IC RSS-GEN Clause 8.9 (Transmitter)
IC RSS-GEN Clause 7 (Receiver)

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uVv/m) Measurement Distance (m)

0.009 — 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000/ F (kHz) 30
1.705-30.0 30 30
30-88 100** 3
88 - 216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. 88 15.231 and 15.241.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor for average measurements.
(Restriced bandedge, Final detection of spurious harmonic emissions)

Duty cycle factor= 10log (1/x) For this sample B mode = 0dB (duty cycle >98%); G mode = 0dB
(duty cycle >98%); N mode = 0dB (duty cycle >98%).

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 KHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9KHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Although these tests were performed other than open area test site, adequate comparison
measurements were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results
that correlate with the one of tests made in an open field based on KDB 414788.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

11.2. TRANSMITTER ABOVE 1 GHz

11.2.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

,‘ZRUL SUWON Lab Chamber 26 Apr 2818 B89:00:59

Restricted Bondedge
= Project Number:4788962183

1 Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode DTS 2.4 BE H 11b 2412

185 Tested by 45585

95 ~

. {

E /

Average Limit (dBuUYm

b A /Y

45 4

(dBul/m) Hor izontal

2
N

55

3 =
2.3 T8 .5MH=/ Z. 415
Frequency (GHz)
Range (GHz) RBU/UBU Ref/Bttn  Det/Avg Mode Sweep Fis  #Swps/Mode Position Range (6Hz) RBU/UBU Ref/Bttn  Det/Avg Made Sweep Pts  #Swps/Mode Position
1:2.31-2.415 1M(-6dB) /34 /s PEAK/LogPur-Uideo  35msec(futo) BBAI  MAXH 338 degs 144 2:2.31-2.415 1MC-6dB)/3M "/5 AVER/Pir Avg(RMS)  I5msec(huto) 8881  1BBTAUG 330 degs 144 cm

HORIZONTAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168717 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHz) Reading Reading (d8) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *2.39 44.35 Pk 317 -25.5 0 50.55 - - 74 -23.45 330 144 H
2 *2.387 47.57 Pk 317 -25.5 0 53.77 - - 74 -20.23 330 144 H
3 2.39 33.59 RMS 31.7 -25.5 0 39.79 54 -14.21 - - 330 144 H
4 *2.388 37.85 RMS 317 -25.5 0 44.05 54 -9.95 - - 330 144 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

VERTICAL PEAK AND AVERAGE PLOT

1ZKUL SUWON Lab Chamber 26 Apr 2018 B9:21:13
Restricted Bandedge
= Project Number:4788962183
1 Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_BE_U_11b_2412
105 Tested by:45565
95
5 85 /
>
¢
I
> 75
2 /
3 /
/
5 /
a 6 /
<
55 Average LLimit (dBulUymd — /
S "
T
45 i i :
s s s 4 3
©wg
35
2.31 18 .5MHz/ 2.415
Frequency (GHz)
Range (6Hz) RE/UB Ref/fittn  Det/Avg Mode Sweep Pls  foups/fode Fosition Range (6Hz) REW/ VB Ref/Attn  Det/Avg Mode Sueep Pts  #5ups/Mode Fosition
Z31-2.415 WC-EdB)/3M 11275 EAK/LogPur-Video  Bresc(futo) BOEI MK 2% degs 128
Warker Freauency Meter Det 311700168717 TodB[a8] DC Corr (d8) Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) K Margin ‘Adimuth Height Polarity
(GH2) Reading Reading (@8) (@B) (Des) (em)
(dBuv) (dBuV/m)
1 *239 41.87 Pk 317 -25.5 0 48.07 - - 74 -25.93 295 128 v
2 *2.387 46.37 Pk 317 -25.5 0 52.57 - - 74 -21.43 295 128 \Z
3 2.39 33.04 RMS 317 -25.5 0 39.24 54 -14.76 - - 295 128 v
4 *2.388 34.12 RMS 317 -25.5 0 40.32 54 -13.68 - - 295 128 A

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

1EI:UL SUWON Lakb Chamber 1 26 Apr 2819 11:38:35
Restricted Bondedge
= Pro ject Number:4788962183
N Client: Samsun
Config:EUT / AC Adopter / Earphone
Mode:DTS 2.4 BE H_11b_2462
195 Tested by: 45585
= ™\ [
DA
E \
£ 85 "
o
N
5 75 ‘
T 7 \
S \
€
S =
: ° \
S it Limit CdBuU/m)
s \ \ W“" %verage imit (dBuU/m
W |
\=4 .
45 \E\@.m
35
2.46 4. 3MH=z/ 2.563
Frequency (GHz)
Range (GH2) REU/UBH Ref/Attn  Det/Avg flode Sveer Pte #owpo/Mode Position | Range (612 REW/UBU Ref/Atin  Det/Avg Hode Suser Pts  Foupe/Mode Positian
1:2.46-2.563  MCEEB/M 1125 PEAK/LogPur—Video msec(huto) 8301  MAXH 344 degs | 2:2.46-2.563  M(6dB)/A  112/5  AUER/Fur Avg(RIS) Iomsec(uto) 8981 1B0TAUG 344 degs 114

HORIZONTAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168717 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *2.484 46.6 Pk 319 -25.3 0 53.2 - - 74 -20.8 344 114 H
2 *2.486 48.28 Pk 31.9 -25.2 0 54.98 - - 74 -19.02 344 114 H
3 *2.484 39.1 RMS 319 -25.3 0 45.7 54 -8.3 - - 344 114 H
4 *2.485 39.82 RMS 31.9 -25.3 0 46.42 54 -7.58 - - 344 114 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

VERTICAL PEAK AND AVERAGE PLOT

1ZKUL SUWON Lab Chamber 26 Apr 2019 18:06: 31
Restricted Bandedge
= Project Number:4788962183
1 Client:Samsung
Config:EUT / AC Adopter / Earphone
Mode:DTS 2.4 BE U 11b 2462
105 Tested by:45565
g5
§ 85
>
C
I
= 75
G
~
3 65
@
<
Average Limit (dBulU/m)
55 2
M=)
45 34
8.0
35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Rongs (6Hz) REWL/UEl] Ref/Bttn  Det/Avg Mode Sueep Pls  #oups/fode  Position Range (GHz) REW/ VBl Ref/Bttn  Det/fvg Mode Gueep Pts  5ups/fode Position
Warker Freauency Meter Det 311700168717 TodB[a8] DC Corr (d8) Corrected Average Limit (d8uV/m] Margin Peak Limit (dBuv/m) K Margin ‘Adimuth Height Polarity
(GH2) Reading Reading (@8) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *2.484 45.49 Pk 319 -253 0 52.09 - - 74 -21.91 271 193 v
2 *2.485 46.26 Pk 319 -25.3 0 52.86 - - 74 -21.14 271 193 \Z
3 *2.484 35.03 RMS 319 -25.3 0 41.63 54 -12.37 - - 271 193 A2
4 *2.485 35.47 RMS 319 -25.3 0 42.07 54 -11.93 - - 271 193 \Z

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

AUTHORIZED BANDEDGE (12 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

1EI:UL SUWON Lakb Chamber 1 26 Apr 2819 18:51:87

Restricted Bondedge
= Pro ject Number:4788962183

" Clignt:Samsun
Config:EUT / AC Adopter / Earphone
Mode:DTS 2.4 BE H_11b_2467

195 Tested by: 45585

95 N

Vs

85y \A\
75 )
o
\\‘/’w“é Average Limit (dBuU/m)
55 g
W “}WWWWWMWWMWMMWMWWMWMW
41:
.

35

(dBuU/m) Horizontal

2.46 18. 3MHz/ 2.563
Frequency (GHz)

Range (GHz) REU/UBW Ref/Attn  Det/fvg Mode #3ups/Made  Posi
1:2.46-2.563

Sueep Pis osition | Range (BHz) RBU/ VBl Ref/Attn Det/Avg Made Sucep Pts  #5ups/liode Position
HC-6dB)/M 11275 PEAK/LogPur-Uideo  Bnsec(Auto) 8381 MAXH | degs 27] 2:2.46-2.563 112/5 AVER/Pir Avg degs 277

1HM(-6lB) /34 RMS)  ISmsec(futo) 8081  18ATAUG 1

HORIZONTAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168717 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *2.484 51.4 Pk 319 -25.3 0 58 - - 74 -16 1 277 H
2 *2.484 52.18 Pk 31.9 -25.3 0 58.78 - - 74 -15.22 1 277 H
3 *2.484 42.72 RMS 319 -25.3 0 49.32 54 -4.68 - 1 277 H
4 *2.484 44.91 RMS 31.9 -25.3 0 51.51 54 -2.49 1 277 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

VERTICAL PEAK AND AVERAGE PLOT

121:UL SUWON Lab Chamber 1 26 Apr 2819 11:16:38
Restricted Baondedge
Project Number:4788362183
115 i
Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode:DTS 2.4 BE U 11b 2467
185 Tested by: 45585
95
e M\
3 85/
2 /
C
0
= 7|:
i
~
3
@ 65 \
° A\
— \
Y b Average Limit (dBuU/m)
55 el
% 3 \{h.mm“ .‘ o2 u’l’. " l“. i .‘: r""'rmv““ T‘" _;“. ".“ \1A -“t ._\u WMWM
45 i ;
&
35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (GHz) REU/UB Ref/Attn  Det/Avg Mode Susep Pts #Swps/ode Fosition | Range (i) REW/VE Ref/Attn  Det/Avg Mode Susep Pts  ¥5ups/fode Position
4 3 {HC-6dB)/3N K/ LogPur ideo c(Auto) X 69 degs

VERTICAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168717 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHa) Reading Reading (d8) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *2.484 46.34 Pk 31.9 -25.3 0 52.94 - - 74 -21.06 269 195 \
2 *2.484 48.03 Pk 319 -25.3 0 54.63 - - 74 -19.37 269 195 A
3 *2.484 37.13 RMS 31.9 -25.3 0 43.73 54 -10.27 - - 269 195 \
4 *2.484 38.43 RMS 319 -25.3 0 45.03 54 -8.97 - - 269 195 \

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection

Page 53 of 102

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

AUTHORIZED BANDEDGE (13 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

1EI:UL SUWON Lakb Chamber 1 26 Apr 2819 13:54:47
Restricted Bondedge
= Pro ject Number:4788962183
" Clignt:Samsun

Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_BE_H_11b_2472
185 Tested by: 45585

95 TN
1IN

. /AJ \\

= /
&3

‘ N2
55 / \‘i{'ﬂmﬁrage Limit (dBuU/m)
\ gm qun“u .ux‘ii " " " h il “ Ml WN pm " .m.m.‘ i IM Vi
a5 \y/

(dBuU/m) Horizontal
===
o

35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (GHz) REU/UBU Ref/Attn  Det/Avg Mode Susep Pis  #owpe/Mode FPosition | Range (6Hz) REU/UB Ref/Bttn  Det/Avg Mode Susep Pt=  #5ups/tiode  Position
1:2.46-2.563 N-68)/M  112/5  PEAK/LogPur-Uideo  FnsecCAuto) 8381  MAXH 28 degs 3 2:2.46-2.563 MC-68)/3  112/5  AVER/Par Avg(RNS) Iomsec(Auto) 881 1BBTAUG 28 degs 344
Marker Frequency Meter Det 3117_00168717 10dB([dB] DC Corr (dB) Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) (cm)
(dBuV) (dBuV/m)
1 *2.484 4735 Pk 319 -25.3 0 53.95 - - 74 -20.05 28 344 H
2 *2.486 51.77 Pk 31.9 253 0 5837 - - 74 -15.63 28 344 H
3 *2.484 37.04 RMS 319 -25.3 0 43.64 54 -10.36 - - 28 344 H
4 *2.485 44.88 RMS 31.9 253 0 51.48 54 -2.52 - - 28 344 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

VERTICAL PEAK AND AVERAGE PLOT

1EI:UL SUWON Lakb Chamber 1 26 Apr 2819 13:28:18
Restricted Bondedge
Project Number:4788962183
115 Client:Samsung
Config EUT / AC Adopter / Earphone
Mode:DTS_2.4_BE_U_11b_2472
185 Tested by: 45585
95
5 65
>
C
b}
> 7 =
‘e
~
D] =
2 6
<
Average Limit (dBul/m)
55} =)
@
4
o
=
4 3
a
35
2.46 18.3MHz/ 2.563
Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueep Pts #Sups/Mode Fosition | Range (B2 REW/VEB Ref/Atin  Det/fvg Mode Secep Pts  #5ups/Miode Position
Marker Frequency Meter Det 311700168717 T0aB[dB] DC Corr (dB) Corrected “Average Limit (dBuV/m) ‘Margin ‘Peak Limit (dBuv/m) PK Margin “Azimuth Height Polarity
(6H2) Reading Reading (@8) (@B) (Dees) (em)
(dBwY) (dBuv/m)
1 *2.484 45.6 Pk 319 -253 0 52.2 - - 74 -21.8 307 190 A
2 *2.485 292 Pk 319 253 0 55.8 — — 74 182 307 190 v
3 *2.484 35.26 RMS, 319 253 0 41.86 54 -12.14 - - 307 190 v
4 *2.485 40.57 RMS, 319 253 0 47.17 54 -6.83 - - 307 190 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

| 1@UL SUWON Lab Chamber 3 2019 Apr 38 12:13:23
Rodioted Emissions 3-Meters
Project Number:4788962183
160 Client:Samsung
Config!EUT / Earphone / AC Adupter
Mode:DTS 2.4 HARM 11k 2412
99 Tested by: 45574
80
-
Tt 79
o
N
5
2 68
- Avg Limit (dBulU/m)
€
3 \
3 58
3 I
— L
40 T e 9 2 3 iy
— — R T
s 3
368
26
1 18 18
Frequency (GHz)
Ronge (@) REU/UB0 Ref/Attn Det/Avg Node Susep Pls  fops/liode Position Range (62) RE/UBU Ref/Atin  Det/Avg Pode Seeep Pls  ¥oupe/ilade Position
-3 INC-6BI/38  112/15  PEAK/LogPur-Video  189nsec(futo) 680  MAXH 8-Adege 158 3:3-18 INC-6B) /3B 8778 FERK/LogPur-Video 1.dsectiuto) 16k HAMH 8-368dge 258 cn
! 1@UL SUWON Lab Chomber 3 2019 Apr 308 12:13:23
Rodioted Emissions 3-Meters
Project Number: 4788962183
160 Client:Samsung
Config:EUT / Earphone / AC Adopter
Mode:DTS 2.4 HARM 11k 2412
9g Tested by: 45574
80
g 70
>
T
0
- 66
- Avg Limit (dBulU/m)
~
>
> 5o
[ia}
o
= 6
T | — 4 2 e
34
268
1 18 18
Frequency (GHz)
Ronge (@) REU/UB Ref/Attn  Det/Avg Node Susep Pis fops/iods Position Range (6H2) REW/UBH Ref/Atin  Det/Avg Pode ) Pls  foups/ode Fosition

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

LOW CHANNEL DATA
Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected ‘Avg Limit (dBuv/m) Margin Peak Limit (dBuV/m) Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (Degs) (cm)
(dBuVv) (dBuV/m)
1 *4.824 37.38 PK 34.2 -28.6 0 42.98 - - 74 -31.02 0-360 150 H
2 7.235 29.24 PK 35.8 -24.2 0 40.84 - - 74 -33.16 0-360 150 H
3 9.649 23.3 PK 37.1 -19.7 0 40.7 - - 74 -33.3 0-360 250 H
4 *4.824 33.56 PK 34.2 -28.6 0 39.16 - - 74 -34.84 0-360 150 \
5 7.235 27.6 PK 35.8 -24.2 0 39.2 - - 74 -34.8 0-360 150 vV
6 9.648 24.44 PK 37.1 -19.7 0 41.84 - - 74 -32.16 0-360 150 vV

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequency Meter Det 3117_002059 3GHz_HP[dB DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading 59 1 Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
*4.824 40.26 PK2 34.2 -28.6 0 45.86 - - 74 -28.14 350 111 H
*4.824 35.48 MAv1 34.2 -28.7 0 40.98 54 -13.02 - - 350 111 H
*4.824 38.84 PK2 34.2 -28.7 0 44.34 - - 74 -29.66 130 105 \%
*4.824 34.63 MAv1 34.2 -28.7 0 40.13 54 -13.87 - - 130 105 \
7.237 36.57 PK2 35.8 -24.1 0 48.27 - 74 -25.73 55 105 H
7.235 36.11 PK2 35.8 -24.1 0 47.81 - - 74 -26.19 183 105 \%

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

MID CHANNEL HORIZONTAL

@LJL SUWON Lab Chamber 3

2013 Apr 24 13:24:34

11
Rodioted Emissions 3-Meters
Project Number:4788962183
1o Client:Somsung
Canfig EUT / Earphone / AC Adapter
Mode :DTS_2.4_HARM_11b_2437
ag Tested by: 45574
88
B
c 70
o
N
5
£ 6@
. Avg Limit (dBuU/m)
1]
~
3 5@ 1
@ o
@ b 2 M
49 \ s " - 9 _ A
| L ““""“‘-rW
" A e
3@
28
1 18 18
Frequency (GHz)
Ronge (6H) REW/UBH Ref/Attn  Det/Avg flode Sueep Pto  ¥ups/fiode Position Range (GH) REU/UBU Ref/Attn  Det/Avg Hode Suoep Pts  Foupa/lods Position
13 IH(-6B)/38  112/15  PEAK/LogPur-Video  183nsec(Puto) 6BEG  HAWH B-3Rdegs 25 3:3-18 1NC-6B)/38k  B7/B PERK/LogPur-Video  1.4sec(Auta) 16k HAH B-368degs 250 |
I UL SUWON Lob Chamber 3 2013 Apr 24 13:24: 34
Rodioted Emissions 3-Meters
Project Number:4788962183
188 Client : Somsung
Config:EUT / Earphone / AC Adapter
Mode: DTS 2.4 HARM_11b_ 2437
ag Tested by: 45574
80
5 7o
2
C
o
= 6@
i~ Avg Limit (dBuU/m)
N
>
% 50
z 4 6
o 5
P\ | N——_ oy
38
28
1 18 18
Frequency (GHz)
Range (6) REW/UBH Ref/Attn  Det/Avg flods Sueep Pts  Soups/fods Fosition Range (GH) REU/UBU Ref/Attn  Det/Avg fode ) Pts  Fowpo/llods Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

MID CHANNEL DATA
Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected ‘Avg Limit (dBuv/m) Margin Peak Limit (dBuV/m) Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (Degs) (cm)
(dBuVv) (dBuV/m)
1 *4.873 41.94 PK 34.2 -29.1 0 47.04 - - 74 -26.96 0-360 150 H
2 *7.31 31.05 PK 35.8 -23.8 0 43.05 - - 74 -30.95 0-360 150 H
3 9.75 23.29 PK 37.2 -19.6 0 40.89 - - 74 -33.11 0-360 250 H
4 *4.874 37.74 PK 34.2 -29 0 42.94 - - 74 31.06 0-360 150 \
5 *7.31 28.32 PK 35.8 -23.8 0 40.32 - - 74 -33.68 0-360 150 vV
6 9.748 24.14 PK 37.2 -19.6 0 41.74 - - 74 -32.26 0-360 150 vV

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequency Meter Det 3117_002059 3GHz_HP[dB DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading 59 1 Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
*4.874 46.57 PK2 34.2 -29 0 51.77 - - 74 -22.23 350 111 H
*4.874 42.07 MAv1 34.2 -29 0 47.27 54 -6.73 - - 350 111 H
*4.874 45.4 PK2 34.2 -29 0 50.6 - - 74 -23.4 130 105 \%
*4.874 39.06 MAv1 34.2 -29 0 44.26 54 -9.74 - - 130 105 \4
*7.311 39.29 PK2 35.8 -23.9 0 51.19 - - 74 -22.81 55 104 H
*7.31 31.86 MAv1 35.8 -23.9 0 43.76 54 -10.24 - - 55 104 H
*7.312 38.73 PK2 35.8 -23.8 0 50.73 - - 74 -23.27 183 105 \
*7.31 30.89 MAv1 35.8 -23.8 0 42.89 54 -11.11 - 183 105 \%

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

HIGH CHANNEL HORIZONTAL

! 1@UL SUWON Lab Chomber 3 2019 Apr 30 12:48:39
Rodioted Emissions 3-Meters
Project Number: 4788962183
188 Client: Samsung
Config EUT / Earphone / AC Adapter
Made:DTS_2.4_HARM_I 1b_2462
99 Tested by: 45574
80
3
c 78
o
N
5
2 68
- Avg Limit (dBulU/m)
£
3 5o
: w :
[ia}
el Q:
- o o 3
48 o
. | e
kAN v
368
26
1 8 18
Frequency (GHz)
Ronge (@) REU/UB Ref/Attn  Det/Avg Mode Susep Pis  fps/liods Position Range (62) RE/UBH Ref/Atin  Det/fvg Pode Seeep Fis  foupe/ilode Fosition
1-3 INC-6BI/38  112/15  PEAK/LogPur-Video  189msec(futo) 680  MAXH 8-3Adege 25| 3:3-18 INC-6B) /3B 87/ FERK/LogPur-Video  1.dsectiuto) 16k HAMH B-368d=ge 158 on
" UL SUWON Lob Chomker 3 2019 Apr 38 12:46:39
Rodioted Emissions 3-Meters
Project Number: 4788962183
160 Client:Samsung
Config!EUT / Earphone / AC Adapter
Mode:DTS 2.4 HARM 1 1b 2462
99 Tested by: 45574
80
g 70
>
C
I
> 68
- Avg Limit (dBulU/m)
~
>
> Sd
[ia}
2 2
§)
0] A— I T P P R Vs el
o)
36
20
1 18 18
Frequency (GHz)
Ronge (@) REU/UBH Ref/Attn  Det/fAvg Nade Susep Ple fops/ode FPosition Ronge (6Hz) RBU/UEH Ref/Atin  Det/Avg Pode Seep Ple  ¥oups/ode Fosition

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

HIGH CHANNEL DATA
Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected ‘Avg Limit (dBuv/m) Margin Peak Limit (dBuV/m) Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (Degs) (cm)
(dBuVv) (dBuV/m)
1 *4.924 40.12 PK 34.2 -29.2 0 45.12 - - 74 -28.88 0-360 150 H
3 *7.385 27.32 PK 35.8 -23.3 0 39.82 - - 74 -34.18 0-360 150 H
5 9.849 22.01 PK 37.4 -19.7 0 39.71 - - 74 -34.29 0-360 250 H
2 *4.924 37.13 PK 34.2 -29.2 0 42.13 - - 74 -31.87 0-360 150 \
4 *7.384 25.85 PK 35.8 -23.2 0 38.45 - - 74 -35.55 0-360 250 vV
6 9.848 22.9 PK 37.4 -19.7 0 40.6 - - 74 -33.4 0-360 150 vV

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Radiated Emissions

Frequency Meter Det 3117_002059 3GHz_HP[dB DC Corr (dB) Corrected Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) Reading 59 1 Reading (dBuv/m) (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
*4.924 42.46 PK2 34.2 -29.2 0 47.46 - - 74 -26.54 350 111 H
*4.924 39.87 MAv1 34.2 -29.2 0 44.87 54 -9.13 - - 350 111 H
*4.924 42.09 PK2 34.2 -29.2 0 47.09 - - 74 -26.91 130 105 \%
*4.924 37.25 MAv1 34.2 -29.2 0 42.25 54 -11.75 - - 130 105 \4
*7.387 34.81 PK2 35.8 -23.3 0 47.31 - - 74 -26.69 55 105 H
*7.387 28.62 MAv1 35.8 -23.3 0 41.12 54 -12.88 - - 55 105 H
*7.385 34.96 PK2 35.8 -23.2 0 47.56 - - 74 -26.44 183 105 \
*7.387 28.3 MAv1 35.8 -23.3 0 40.8 54 -13.2 - 183 105 \%

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

11.2.2. TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL SUWON Lab Chamber 1 26 Apr 2819 14:14:38
Restricted Bondedge

Project Number:4788362183
Client:Samsung

Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_BE_H_11g_2412

195 Tested by: 45585

95
85 /

1}

T
-
C [
5 [
N
5 5 lﬂ /
T 7 .
£
3 5
>
5 6 4
3 ' /
= A CdBuli/m) 2l ‘ v

55 verage kimit (dBull/m ' /MM

- o

B
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (GHz) REU/VBW Ref/Attn  Det/Avg Made Sueep Pts #5ups/Mode Position | Renge (BHz) RBU/UBL Ref/Attn Det/Avg Made Sucep Pts  #Sups/liode Position
1:2.31-2.415 1M(-6dB)/3M 112/5 PEAK/LogPur—Video  3msec(Auto) B88B1  MAXH 192 degs § 2:2.31-2.415 1M (-6dB) /3 12/5 AVER/Pur Avg(RMS)  3I5msec(futo) 881 BeTAVE 192 degs 388
Marker Frequency Meter Det 3117_00168717 T0d8[dB] DC Corr (d8) Corrected “Average Lint (d8uV/m) Margin Peak Limit (dBuv/m) PK Margin “Adimuth Height Polarity
(GHa) Reading Reading (@8) (d8) (Degs) (cm)
(dBuv) (dBuV/m)

1 *239 50.43 Pk 317 -25.5 0 56.63 - - 74 -17.37 192 388 H
2 *2.389 50.95 Pk 317 -25.5 0 57.15 - - 74 -16.85 192 388 H
3 2.39 37.19 RMS 317 -25.5 .18 43.57 54 -10.43 - - 192 388 H
4 *239 37.64 RMS 317 -25.5 18 44.02 54 -9.98 - - 192 388 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

VERTICAL PEAK AND AVERAGE PLOT

12l:UL SUWON Lab Chamber 1 26 Apr 2819 14:25:23
Restricted Baondedge
= Project Number:4788362183
1 Client: Samsung
Config:EUT / AC Adapter / Earphone
Mode:DTS 2.4 BE_U_11g 2412
185 Tested by: 45585
95 o e
8 85 f:
> (
C
0
= 7|:
- |
£
~
3 5 M/
Cg 6 T
<
55l Average Limit CdBul/m) 4
AR TP TON) i ) bbb MM«&M
A PVTAVOP NS VAPTRRVAN (TP MW WORICE " MMV g b ,J o ‘
45 :
i 43
@y
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (GHz) REU/UB Ref/Attn  Det/Avg Mode Susep Pts #Swps/ode Fosition | Renge (B2 REW/VE Ref/Attn  Det/Avg Mode Susep Pts  ¥ups/fode Position
31-2.41¢ 1HC-648)/31 AK/LogPur ec(Auto) X 313 degs
Marker Frequency Meter Det. 3117_00168717 10dB(dB] DC Corr (dB). Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (d8) (Degs) (em)
(dBuV) (dBuV/m)
1 239 4354 Pk 317 255 0 49.74 - - 74 24.26 313 153 v
2 *2.39 47.37 Pk 317 -25.5 0 53.57 - - 74 -20.43 313 153 v
3 239 34.06 RMS, 317 255 18 40.44 54 -13.56 - - 313 153 v
4 *2.389 3438 RMS 317 255 18 40.76 54 1324 - - 313 153 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

1EI:UL SUWON Lakb Chamber 1 26 Apr 2819 14:40:08
Restricted Bondedge
= Pro ject Number:4788962183
" Clignt:Samsun
Config:EUT / AC Adopter / Earphone
Mode:DTS 2.4 BE_H_I1g 2462
195 Tested by: 45585

(dBuU/m) Horizontal

e Limit (dBuU/m)

45
35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (GHz) REU/UBU Ref/Attn  Det/Avg Mode Susep Pis  #owpe/Mode FPosition | Range (6Hz) REU/UB Ref/Bttn  Det/Avg Mode Susep Pt=  #5ups/tiode  Position
1:2.46-2.563 IHC-6dB)/M  112/5  PEAK/LogPur-Video Bmsec(huto) 8081  NAXH 23 degs 1] 2:2.46-2.563 M-608)/3  112/5  AVER/Par Avg(RNS) Iomsec(Auto) 881 1BBTAUG 23 degs 13
Marker Frequency Meter Det 3117_00168717 10dB([dB] DC Corr (dB) Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) (cm)
(dBuV) (dBuV/m)
1 *2.484 54.25 Pk 319 -25.3 0 60.85 - B 74 -13.15 23 137 H
2 *2.484 57 Pk 31.9 253 0 63.6 - - 74 -10.4 23 137 H
3 *2.484 41.88 RMS 319 -25.3 18 48.66 54 534 - - 23 137 H
4 *2.484 42.19 RMS 31.9 253 .18 48.97 54 -5.03 - - 23 137 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

VERTICAL PEAK AND AVERAGE PLOT

12l:UL SUWON Lab Chamber 1 26 Apr 2819 14:54:28
Restricted Baondedge
= Project Number:4788362183
1 Client: Samsung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_BE_U_11g_2462
185 Tested by: 45585
95 .m\\
T N
6 85
> ‘\
C
0 \
= 75 §
N \
3 ™,
2 65 ““’M
<
Averoge Limit (dBulU/m)
f
55 Wl
WWWWVMWM‘ “\W‘ i TR (U‘n_‘:me T kot "u\y: WM*WW
45 ) :
B
35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (GHz) REU/UB Ref/Attn  Det/Avg Mode Susep Pts #Swps/ode Fosition | Renge (i) REW/VE Ref/Attn  Det/Avg Mode Susep Pts  ¥oups/fode Position
4 3 1hC-6dB)/3 AK/LogPur V ideo ec(Auto) X > )
Marker Frequency Meter Det 311700168717 T04B[dB] 'DC Corr (dB) Corrected “Average Limit (dBuV/m) ‘Margin ‘Peak Limit (dBuv/m) PK Margin “Azimuth Height Polarity
(6H2) Reading Reading (@8) (dB) (Des) (em)
(dBuv) (dBuV/m)
1 *2.484 46.59 3 319 253 0 53.19 - - 74 -20.81 270 193 v
2 *2.484 48.96 Pk 319 253 0 55.56 B B 74 1844 270 193 v
3 *2.484 35.55 RMS 319 253 0 42.15 54 -11.85 - - 270 193 v
4 *2.484 35.89 RMS, 319 253 0 42.49 54 1151 - - 270 193 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

AUTHORIZED BANDEDGE (12 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

1EI:UL SUWON Lakb Chamber 1 26 Apr 2819 15:88:34
Restricted Bondedge
= Pro ject Number:4788962183
" Clignt:Samsun
Config:EUT / AC Adopter / Earphone
Mode:DTS 2.4 BE_H_I1g 2467
195 Tested by: 45585
QE,MMM
= /W‘\f\
$ 85 ™
o
; “ﬂm\
2 75 i
ANl
S 65 ",
@
°
i 55 \ erage Limit (dBuU/m)
45 Hé\x
35
2.46 4. 3MH=z/ 2.563

Frequency (GHz)

Range (GHz) REU/UBW Ref/Attn  Det/fvg Mode #3ups/Made  Posi
1:2.46-2.563

Sueep Pis osition | Range (BHz) RBU/ VBl Ref/Attn Det/Avg Made Sucep Pts #Sups/liode Position
HC-6dB)/M 11275 PEAK/LogPur-Uideo  Bnsec(Auto) 8381 MAXH 6 degs 34y 2:2.46-2.563 112/5 AVER/Pir Avg 180T

1HM(-6lB) /34 RMS)  ISmsec(futo) 8081  1BATAUE 6 degs 349

HORIZONTAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168717 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *2.484 54.37 Pk 319 -25.3 0 60.97 - - 74 -13.03 6 349 H
2 *2.484 54.44 Pk 31.9 -25.3 0 61.04 - - 74 -12.96 6 349 H
3 *2.484 41.18 RMS 319 -25.3 18 47.96 54 -6.04 - 6 349 H
4 *2.484 41.94 RMS 31.9 -25.3 .18 48.72 54 -5.28 6 349 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

VERTICAL PEAK AND AVERAGE PLOT

~UL SUWON Lab Chamber 2 27 Apr 2019 B2:17:49
Restricted Bondedge

Project Number:4788362183
115
Client:Somsung
ConfigiEUT / AC Adapter / Earphone
Mode:DTS_2.4 BE_U_11g_2467
185 Tested by:45585

12

g5

85
™
75 ‘ull

65
55 \“"n"J%:);:’;:P Limit CdBuU/m)
il m l ‘ T T T - ] T

CdBull/m) Uertical

5 s
4 E
35
2.46 18.3MHz/ 2.563
Frequency (GHz)
Range (6H2) REL/UBlI Ref/fttn  Det/Avg Mode Suesp Pis #Gwps/fode Position Range (6Hz) RBW/ VB Ref/Attn  Det/fvg Mode Sueep Pts  #5ups/fode  Position
2d6-2.563  IM(-6dB) /M 25 PEAK/LagPurVideo Tmser(futo) B3I  HOXH 281 degs 15

VERTICAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *2.484 42.88 Pk 31.9 -20.6 0 54.18 - - 74 -19.82 281 151 \
2 *2.484 45.29 Pk 319 -20.6 0 56.59 - - 74 -17.41 281 151 \
3 *2.484 32.54 RMS 319 -20.6 18 44.02 54 -9.98 - - 281 151 A
4 *2.484 33.2 RMS 31.9 -20.6 18 44.68 54 -9.32 - - 281 151 \

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

AUTHORIZED BANDEDGE (13 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL SUWON Lab Chamber 26 Apr 2018 B2:55:49
Restricted Bandedge

Project Number:4788962183
115
Client:Samsung
Config:EUT / AC Adopter / Earphone
Mode:DTS_2.4_BE_H_11g_2472
185 Tested by:45585

g5

o N

N/

)

5“1{/ \\NA%P Limit CBul/m)
- J L

i
——

CdBul/m) Horizontal

35
2.46 18. 3MHz/ 2.563
Frequency (GHz)

Range () RELL/UEl] Ref/Bttn  Det/Avg Mode Sueep Pls  Faups/Mode Position Range (6Hz) W/ VBl Ref/fttn  Det/fvg Mode Sueep Pts H5ups/Mode Position
1:2.46-2.563  NC-6B)/3  112/5  PEAK/LogPur-Uideo  Fumsac(huto) 8031 MAXH 12 dege M6 o 2:2.46-2.563  IMC-6B)/3M  112/5  AUER/Fur Avg(RMS) omsecChuto) 8861 1BBTAVG 12 degs 346 cn

HORIZONTAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168717 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *2.484 51.43 Pk 319 -25.3 0 58.03 - - 74 -15.97 12 346 H
2 *2.484 54.78 Pk 31.9 -25.3 0 61.38 - - 74 -12.62 12 346 H
3 *2.484 38.94 RMS 319 -25.3 18 45.72 54 -8.28 - - 12 346 H
4 *2.484 39.33 RMS 31.9 -25.3 18 46.11 54 -7.89 - - 12 346 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

VERTICAL PEAK AND AVERAGE PLOT

1ZKUL SUWON Lab Chamber 2 27 Apr 2019 00:083:40
Restricted Bondedge
Project Number:4788962183
115
Client: Samsung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_BE_U_11g_2472
195 Tested by:45585
95
T 5 A
o 8 o S
5 s BN
§ f N
=3 75 f
- f \
3 y \
~ [ \
3 g5l \
o 6 \
S \
/ P Avercge Limit CdBuU/m)
55
M ey T
. g
45 =)
35
2.46 18.3MHz/ 2.563
Frequency (GHz)
Range (6H2) REL/UBlI Ref/fttn  Det/Avg Mode Suesp Pis #Gwps/fode Position Range (6Hz) RBW/ VB Ref/Attn  Det/fvg Mode Sueep Pts  45ups/fode  Position
o 563 M-8 /34 5 PRAK/ oPurlides  Bwean(huto) Gl M 277 B

VERTICAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin ‘Azimuth Height Polarity
(GHa) Reading Reading (d8) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *2.484 42.56 Pk 319 -20.6 0 53.86 - - 74 -20.14 277 151 \
2 *2.484 44.36 Pk 319 -20.6 0 55.66 - - 74 -18.34 277 151 A
3 *2.484 32.28 RMS 31.9 -20.6 18 43.76 54 -10.24 - - 277 151 \
4 *2.484 32.64 RMS 319 -20.6 18 44.12 54 -9.88 - - 277 151 A

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

| 1@UL SUWON Lab Chamber 3 2019 Apr 38 13:85:27
Rodioted Emissions 3-Meters
Project Number:4788962183
160 Client:Samsung
Config!EUT / Earphone / AC Adupter
Mode:DTS_2.4_HARM_1 1g_2412
99 Tested by: 45574
80
o
Tt 79
o
N
5
2 68
- Avg Limit (dBulU/m)
€
~ i
g L — WM
[aa}
Z s ;
1 | — O o - e
1 i
" i
368
26
1 18 18
Frequency (GHz)
Ronge (@) REU/UB0 Ref/Attn Det/Avg Node Susep Pls  fops/liode Position Range (62) RE/UBU Ref/Atin  Det/Avg Pode Seeep Pls  ¥oupe/ilade Position
-3 INC-6BI/38  112/15  PEAK/LogPur-Video  189nsec(futo) 680  MAXH 8-Adege 25| 3:3-18 INC-6B) /3B 8778 FERK/LogPur-Video 1.dsectiuto) 16k HAMH B-368d=ge 158 cn
! 1@UL SUWON Lab Chomber 3 2019 Apr 308 13:85:27
Rodioted Emissions 3-Meters
Project Number: 4788962183
160 Client:Samsung
Config:EUT / Earphone / AC Adopter
Mode:DTS_2.4_HARM_1 1g_2412
9g Tested by: 45574
80
g 70
>
T
0
- 66
- Avg Limit (dBulU/m)
~
>
> 5o
[ia}
o
= 6
AB s 4 A
2 o
©
34
268
1 18 18
Frequency (GHz)
Ronge (@) REU/UB Ref/Attn  Det/Avg Node Susep Pis fops/iods Position Range (6H2) REW/UBH Ref/Atin  Det/Avg Pode ) Pls  foups/ode Fosition

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

LOW CHANNEL DATA
Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected ‘Avg Limit (dBuv/m) Margin Peak Limit (dBuV/m) Margin “Azimuth Height Polarity
(GH2) Reading Reading (d8) (d8) (Degs) (cm)
(dBuVv) (dBuV/m)
1 *4.824 29.45 PK 34.2 -28.7 0 34.95 - - 74 -39.05 0-360 150 H
3 7.236 24.98 PK 35.8 -24.1 0 36.68 - - 74 -37.32 0-360 250 H
5 9.648 23.65 PK 37.1 -19.7 0 41.05 - - 74 -32.95 0-360 150 H
2 4.824 29.53 PK 34.2 -28.7 0 35.03 - - 74 38.97 0-360 250 \
4 7.236 25.83 PK 35.8 -24.1 0 37.53 - - 74 -36.47 0-360 250 vV
6 9.648 24.45 PK 37.1 -19.7 0 41.85 - - 74 -32.15 0-360 150 vV

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK - Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

MID CHANNEL HORIZONTAL

I UL SUWON Lab Chamber 3 2819 Apr 24 14:29:83
Rodioted Emissions 3-Meters
Project Number:4788962183
188 Client:Semsung
Config:EUT / Earphone / AC Adapter
Mode:DTS_2.4_HARM_11g_2437
9g Tested by:45574
80
E
4 70
o
N
5
2 66
. Avg Limit (dBuY/m)
£
3 i
$ M
@
? s i
4Bkt Y "
[Pt . I PRI
. Ll M
"
368
26
1 18 18
Freguency (GHz)
Range (GH2) REU/UBl Ref/Attn  Det/Avg flode Sue Pts ¥5ups/liode FPosition | Ronge (Gri) REU/UBl Ref/Attn  Det/vg Node Sucep Pts foups/fiode Fosition
1:1-3 IM(-6dB)/38k  112/15  PEAK/LogPur-Uideo  1BInseclAuto) BABE  MAXH p-366degs | 3:3-18 IM(-6dB)/30k  87/8 PEAK/LogPur-Video  1.4sec(futa) 16k  MAKH 6-368degs 15
! 1@UL SUWDON Lab Chamber 3 2819 Apr 24 14:29:63
Rodioted Emissions 3-Meters
Project Number:4788962183
169 Client:Sansung
Config:EUT / Earphone / AC Adopter
Mode:DTS_2.4_HARM_11g_2437
9p Tested hy:45574
80
5 7@
>
C
)
- 64
i~ Avg Limit (dBuU/m)
~
>
a
2 5B
o
40 .
,,,,,,,,, G
4 3
36
20
1 18 18
Frequency (GHz)
Range (6z) ROV/UEU Ref/Attn  Det/Avg flode Sueep Pts  #5ups/fiode Position | Range (Gi) REW/UBU Ref/Attn Det/fvg Node Sueep Pts  f5ups/Miode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

MID CHANNEL DATA
Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected "Avg Limit (dBUV/m) Margin Peak Limit (dBuV/m) Margin ‘Azimuth Height Polarity
(GHz) Reading Reading (dB) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 *4.874 31.71 PK 34.2 -29 0 36.91 - - 74 -37.09 0-360 150 H
2 *7.312 25.43 PK 35.8 -23.8 0 37.43 - - 74 -36.57 0-360 150 H
3 9.756 22.96 PK 37.2 -19.6 0 40.56 - - 74 -33.44 0-360 250 H
4 *4.875 30.98 PK 34.2 -29.1 0 36.08 - - 74 -37.92 0-360 250 vV
5 *7.316 24.91 PK 35.8 -23.7 0 37.01 - - 74 -36.99 0-360 250 i
6 9.755 22.73 PK 37.2 -19.5 0 40.43 - - 74 -33.57 0-360 250 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

HIGH CHANNEL HORIZONTAL

! 1@UL SUWON Lab Chomber 3 2019 Apr 30 13:28:53
Rodioted Emissions 3-Meters
Project Number: 4788962183
188 Client: Samsung
Config EUT / Earphone / AC Adapter
Mode:DTS_2.4_HARM_1 1g_2462
99 Tested by: 45574
80
3
c 78
o
N
5
2 68
- Avg Limit (dBulU/m)
£
3 5o i
3
[ia}
. s issd - )5
bt D
1) — el | 3 "
o FPon i
.
368
26
1 8 18
Frequency (GHz)
Ronge (@) REU/UB Ref/Attn  Det/Avg Mode Susep Pis  fps/liods Position Range (62) RE/UBH Ref/Atin  Det/fvg Pode Seeep Fis  foupe/ilode Fosition
1-3 INC-6BI/38  112/15  PEAK/LogPur-Video  189msec(futo) 680  MAXH 8-3Adege 25| 3:3-18 INC-6B) /3B 87/ FERK/LogPur-Video  1.dsectiuto) 16k HAMH B-368dge 258 cn
" UL SUWON Lob Chomker 3 2019 Apr 38 13:208:53
Rodioted Emissions 3-Meters
Project Number: 4788962183
160 Client:Samsung
Config!EUT / Earphone / AC Adapter
Made:DTS_2.4_HARM_1 1g_2462
99 Tested by: 45574
80
g 70
>
C
I
> 68
- Avg Limit (dBulU/m)
~
>
> Sd
[ia}
el
8]
48 ............... 2 4 . (= i
5 o
36
20
1 18 18
Frequency (GHz)
Ronge (@) REU/UBH Ref/Attn  Det/fAvg Nade Susep Ple fops/ode FPosition Ronge (6Hz) RBU/UEH Ref/Atin  Det/Avg Pode Seep Ple  ¥oups/ode Fosition

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected "Avg Limit (dBuv/m) Margin Peak Limit (dBuV/m) Margin “Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (cm)
(dBuv) (dBuV/m)
1 *4.923 31.79 PK 34.2 -29.2 0 36.79 - - 74 -37.21 0-360 150 H
3 7.386 24.92 PK 35.8 23.3 0 37.42 74 36.58 0-360 150 H
5 9.847 22.34 PK 37.4 19.7 0 40.04 74 33.96 0-360 250 H
2 4.919 31.25 PK 34.2 29.2 0 36.25 74 37.75 0-360 150 vV
4 7.387 24.48 PK 35.8 23.3 0 36.98 74 37.02 0-360 250 Vv
6 9.848 22.31 PK 37.4 19.7 0 40.01 74 33.99 0-360 150 i

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4788962183-E1V2

FCC ID: ASLSMA205W

DATE: MAY 08, 2019

11.2.3.

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHz BAND

<UL SUWON Lab Chamber 2

8@:41:13

27 Apr 2819

12
Restricted Bondedge
= Project Number:4788962183
1 Client:Samsung
Config:EUT / AC Adapter / Earphons
Mode:DTS_2.4_BE_H_11n_HT2B8_2412
185 Tested by:45585 JVM\‘_‘
a5 s
7) /-—\’\
t 85 /
o
N
5] 5
2 7
G
3 65
5
)
T
55 Avercge LLimit (dBL,lJU mJ
45
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (6H2) REL/UBl] Ref/Attn  Dt/Avg Mode Suesp Pis #owps/fods  Position Range (6Hz) REW/ VB Ref/Bttn  Det/fvg Mode Goe Pt #5ups/fode  Position
1:2.31-2.415  MC-6dB)/M  112/5  PEAK/LogPur-Video  Bmsec(hutc) 8331  MAKH 184 degs 208 | 2:2.31-2.4 MC-BBI/M  112/E RUER/Par Avg(RHS)  J5msec(hutc) 8381 1BBTAVG 184 degs 298 cn
Wark Freauency Meter Det 3117_00168724 10dB(d8] 0C Corr (d8) Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) P Margin Azimuth Height Polarity
(GH2) Reading Reading (@B) (@8) (Degs) (em)
(dBuv) (dBuV/m)
1 2.39 43.98 Pk 316 -20.8 0 54.78 74 -19.22 184 298 H
2 2.388 48.02 Pk 316 -20.8 0 58.82 - - 74 -15.18 184 298 H
3 2.39 33.67 RMS 316 -20.8 19 44.66 54 -9.34 184 298 H
4 2.39 33.78 RMS 316 -20.8 .19 44.77 54 -9.23 184 298 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

VERTICAL PEAK AND AVERAGE PLOT

<UL SUWON Lob Chamber 2

27 Apr 2019 a1:32:16

12
Restricted Bondedge
= Project Number:4788962183
1 Client:Samsung
ConfigiEUT / AC Adapter / Earphone
Mode:DTS 2.4 BE U_11n HT28 2412
195 Tested by:45585
95 A
Ve
_S 35 4 e,
5 )N
C
[
=3 75
e
~
3 5
2 6
<
55 Average Limit (dBulU¥m> 2
Y TV YT Y N O Y FYTERRTIO NTRIPTS: (TN INY PR TR RTTINY TV IR Y TN
il L . 3 u
45 4
=l
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (6Hz) REL/UBlI Ref/fttn  Det/Avg Mode Suesp Pis #Gwps/fode Position Range (6Hz) RBW/ VB Ref/Attn  Det/fvg Mode Sueep Pts  #5ups/fode  Position
231-2.415  M-6dB) /3 25 PEAK/LagPurVideo Tmser(futo) B3I  HOXH 265 degs 178
Mark Freauency Met Det 3117_00168724 TodB[a8] DC Corr (d8) Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) K Margin ‘Adimuth Height Polarity
(GH2) Reading Reading (@8) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *239 41.64 Pk 31.6 -20.8 0 52.44 74 -21.56 285 178 A
2 *2.349 43.69 Pk 316 -20.8 0 54.49 - - 74 -19.51 285 178 A
3 2.39 31.26 RMS 316 -20.8 .19 42.25 54 -11.75 - 285 178 A2
4 *2.39 31.74 RMS 316 -20.8 19 42.73 54 -11.27 285 178 \Z

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL SUWON Laob Chamber 26 Apr 2019 B3:33:42
Restricted Bandedge

Project Number: 4788362183
Client:Samsung

Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_BE_H_11n_HT2B_2462
105 Tested by:45585

z} "'V"'\\\
£ 85
o
N
& 5
2 7
G
3 5
2 6
o)
o
- ~rage Limit CdBulU/m)
55
45 \ﬁ\'\
35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (6Hz) BlI/ VBl Ref/Bttn  Det/Avg Made Sueep Pis  #oups/tode  Position Range (6Hz) RBLI/UB Ref/Bttn  Det/Avg Node Sueep Pts  #5ups/tode Position
1:2.46-2.563 MCEdBI/M 112/5 PEAK/LogPur-Uideo  Fmsec(futo) 881  HAXH 21 degs 274 of 2:2.46-2.563 Me-6B)/M  12/5 AUER/Pur fug(RUS)  I5meecChutc) 9081  1BETAL 21 degs 274 cn |
Marker Frequency Meter Det 311700168717 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (d8) (Degs) (cm)
(@Buv) (dBuv/m)
1 *2.484 54.09 Pk 319 -25.3 0 60.69 - - 74 -13.31 21 274 H
2 *2.484 58.16 Pk 31.9 -25.3 0 64.76 - - 74 -9.24 21 274 H
3 *2.484 42.38 RMS 31.9 -25.3 19 49.17 54 -4.83 - - 21 274 H
4 *2.484 42.48 RMS 319 -25.3 19 49.27 54 -4.73 - - 21 274 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

VERTICAL PEAK AND AVERAGE PLOT

~UL SUWON Lab Chamber 2 27 Apr 2019 a1:46:40
Restricted Bondedge

- Project Number: 4788362183
1 Client:Samsung

Config:EUT / AC Adopter / Earphone
Mode:DTS_2.4_BE_U_11n_HT2B_2462
Tested by: 45585

CdBull/m) Uertical

e Limit CdBulU/m)

VT W BT A NP o A ;“WWWWMW

35

2.46 18.3MHz/ 2.563
Frequency (GHz)

Range (Gz) ‘:?’Bu{ui:ze_ Ref/Biin [:J?%Av? Vode T Swesp T Pla iSupe/lode F“?s\tiurj [ Rorge G REW/UBU Ref/fttn  Det/fAvg Node Sueep Pt=  #5ups/fode Position

VERTICAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (dB) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (cm)
(dBuv) (dBuv/m)
1 *2.484 47.35 Pk 319 -20.6 0 58.65 - - 74 -15.35 141 355 \
2 *2.484 49.6 Pk 319 -20.6 0 60.9 - - 74 -13.1 141 355 A
3 *2.484 34.93 RMS 31.9 -20.6 19 46.42 54 -7.58 - - 141 355 \
4 *2.484 35.27 RMS 319 -20.6 19 46.76 54 -7.24 - - 141 355 A

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

AUTHORIZED BANDEDGE (12 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

~UL SUUWON Lab Chamber 2 27 Apr 20819 @7:36:15
Restricted Bandedge

Project Number: 4788962183
Client:Samsung

Config:EUT / AC Adopter / Eorphone
Mode:DTS_2.4_BE_H_11n_HT28_2467
185 Tested by:45585

12

115

95 e
85 m

NI
- \

45 e N

CdBul/m) Horizontal

age Limit

CdBulU/m)

35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (6Hz) RELL/UB Ref/Attn  Det/Avg Mode Sueep Pia  #oups/fode Position Range (GHz) [ Ref/fttn  Det/Avg Mode Sueep Pts H5ups/Made Fosition
1:20.46-2.563  IM(-6d8)/M  112/5  PEAK/LogPur—Video Fomsec(futo) 2001 MAXH 20 dege 125 | 2:2.46-2.563  IMC-6B)/M  112/5  AUER/Fur Avg(RHS)  Jomsec(huto) €381 1BBTAUG 23 degs 125 cn

HORIZONTAL DATA
Trace Markers

Marker Frequency Meter Det 3117_00168724 10dB[dB] DC Corr (d8) Corrected ‘Average Limit (dBuV/m) Margin Peak Limit (dBuV/m) PK Margin Azimuth Height Polarity
(GHa) Reading Reading (dB) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *2.484 48.82 Pk 319 -20.6 0 60.12 - - 74 -13.88 29 125 H
2 *2.484 51.7 Pk 31.9 -20.6 0 63 - - 74 -11 29 125 H
3 *2.484 36.47 RMS 319 -20.6 19 47.96 54 -6.04 - - 29 125 H
4 *2.484 36.4 RMS 31.9 -20.6 19 47.89 54 -6.11 - - 29 125 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

VERTICAL PEAK AND AVERAGE PLOT

~UL SUWON Lab Chamber 2 27 Apr 2019 a1:57:35
Restricted Bondedge

Project Number:4788962183
115

Client:Samsung
Config:EUT / AC Adapter / Earphone
Mode:DTS_2.4_BE_U_11n_HT2B_2467
185 Tested by:45585

12

g5

35 rﬁ’”" MA“'%.. 4

75 ‘W‘
. \
55 Avercge Limit (dBulU/m)

'; "gwi-w T e e R T S W

CdBull/m) Uertical

5 4

4 3 |

35

2.46 18.3MHz/ 2.563

Frequency (GHz)
Range (6H2) REL/UBlI Ref/fttn  Det/Avg Mode Suesp Pis #Gwps/fode Position Range (6Hz) RBW/ VB Ref/Attn  Det/fvg Mode Sueep Pt 45ups/fode  Position
o 563 1H(-68) /34 25 PEAK/LogParVideo Fmean(buto) BEAl  MAH 278 degs 15
Warker Freauency Meter Det 3117_00168724 TodB[a8] DC Corr (d8) Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) K Margin ‘Adimuth Height Polarity
(GH2) Reading Reading (@8) (d8) (Degs) (em)
(dBuv) (dBuV/m)

1 *2.484 42.87 Pk 319 -20.6 0 54.17 - - 74 -19.83 278 151 v
2 *2.484 44.6 Pk 319 -20.6 0 55.9 - - 74 -18.1 278 151 A
3 *2.484 32.19 RMS 319 -20.6 .19 43.68 54 -10.32 - - 278 151 A2
4 *2.484 32.73 RMS 31.9 -20.6 .19 44.22 54 -9.78 - - 278 151 \Z

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

AUTHORIZED BANDEDGE (13 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 2019 May 2 B8:34:46
Restricted Bandedge
= Project Number:4788962183
N Client;:Samsung
Config:EUT / AC Adepter / Ecrphone
Mode :DTS_2.4_BE_H_11n_HT28_2472
195 Tested by:45585
9|:
. /,/“/\\\
t 85
G
N
B 5 { ‘N
£ 7 f
2 / \
3 st \
: /
@
T
- Averoge Limit C(dBuU/m)
551 : g
AETTRT ORI RRTIN N b i b bl IETRTTRPNI AT [T Lol i bo il
/’ ‘ﬁ ik o il '\ I“A ™t i A‘ Bl Lol H, '\ | " tier W [ i ; ol Ll
45
"'M )
3|:
2.46 18.3MHz/ 2.563
Frequency (GHz)
Range (6H2) B/ VBN Ref/Attn  Det/fvg Hode Suesp Pt ups/fde Pasition Range (6Hz) RE/ VN Ref/Attn  Det/Avg Mode Sweep Pt #owps/Mode Position
1:2.46-2.563  IM(-6B)/3M  187/18  PEAK/LogPur-Video Emsec(Aute) GAE0  MAXH 11 degs 174 4 2:2.462.53  INC-68)/3  107/18 ER/Por fug(RHS)  Busec(futo) 8803 1GJTAUG 11 degs 174

HORIZONTAL DATA

Trace Markers

Marker Frequency Meter Det 3117_00168717 10d8[dB] DC Corr (dB) Corrected ‘Average Limit Margin Peak Limit (dBuV/m) PK Margin “Azimuth Height Polarity
(GH2) Reading Reading (dBuV/m) (d8) (d8) (Degs) (cm)
(dBuv) (dBuUV/m)
1 *2.4835 58 Pk 31.9 -25.3 0 64.6 74 -9.4 11 174 H
2 * 2.48355 58.33 Pk 31.9 -25.3 0 64.93 - - 74 -9.07 11 174 H
3 *2.4835 39.18 RMS 319 -25.3 .19 45.97 54 -8.03 - - 11 174 H
4 * 2.48354 40.02 RMS 319 -25.3 .19 46.81 54 -7.19 11 174 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

VERTICAL PEAK AND AVERAGE PLOT

~UL SUWON Lab Chamber 2 27 Apr 2019 82:087:00
Restricted Bondedge

- Project Number: 4788362183
1 Client:Samsung

Config:EUT / AC Adopter / Earphone
Mode:DTS_2.4_BE_U_11n_HT2B_2472

12

195 Tested by: 45585
95
i oes
2 R
] ,/"M %
= 75 ‘
- f
£
S f
3 5 H‘ Mu
2 6 /f h
<
55 i! \ Average Limit CdBg)/m)
" I " RS P ) PTG APy v 1 m
W Vot A et W sl el
45}- 3 ! ! !
<}
35
2.46 18.3MHz/ 2.563
Frequency (GHz)
Range (6H2) REL/UBlI Ref/fttn  Det/Avg Mode Suesp Pis #Gwps/fode Position Range (6Hz) RBW/ VB Ref/Attn  Det/fvg Mode Sueep Pts  #5ups/fode  Position
Da6-2.563  M(-6dB) /3 U5 PEAK/LogPar-Uideo meen(huto) 8281  HAKH 281 degs 149
Warker Freauency Meter Det 3117_00168724 TodB[a8] DC Corr (d8) Corrected Average Limit (dBuV/m) Margin Peak Limit (dBuv/m) K Margin ‘Adimuth Height Polarity
(GH2) Reading Reading (@8) (d8) (Degs) (em)
(dBuv) (dBuV/m)
1 *2.484 40.24 Pk 31.9 206 0 51.54 - - 74 -22.46 281 149 v
2 2.502 4321 Pk 319 206 0 54.51 - - 74 -19.49 281 149 v
3 *2.484 31.64 RMS 31.9 206 19 4313 54 -10.87 - - 281 149 v
4 *2.484 31.84 RMS 319 206 .19 4333 54 -10.67 - - 281 149 v

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
RMS - RMS detection
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

| 1@UL SUWON Lab Chamber 3 2019 Apr 38 13:37:27
Rodioted Emissions 3-Meters
Project Number:4788962183
160 Client:Samsung
Config!EUT / Earphone / AC Adupter
Mode:DTS 2.4 HARM 1 1n HT2B 2412
99 Tested by: 45574
80
o
Tt 79
o
N
5 !
2 68
- Avg Limit (dBulU/m) |
€
3 i
3 58
[aa}
Z WIJ LW 5 .
Lo e =
A0 bt T 3
(D gl i o
”
W
368
26
1 18 18
Frequency (GHz)
Ronge (@) REU/UB0 Ref/Attn Det/Avg Node Susep Pls  fops/liode Position Range (62) RE/UBU Ref/Atin  Det/Avg Pode Seeep Pls  ¥oupe/ilade Position
-3 INC-6BI/38  112/15  PEAK/LogPur-Video  189nsec(futo) 680  MAXH 8-Adege 158 3:3-18 INC-6B) /3B 8778 FERK/LogPur-Video 1.dsectiuto) 16k HAMH B-368d=ge 158 cn
! 1@UL SUWON Lab Chomber 3 2019 Apr 308 13:37:27
Rodioted Emissions 3-Meters
Project Number: 4788962183
160 Client:Samsung
Config:EUT / Earphone / AC Adopter
Mode:DTS 2.4 HARM 11n HT28 2412
9g Tested by: 45574
80
g 70
>
T
0
- 66
- Avg Limit (dBulU/m)
~
>
> 5o
[ia}
o
= 6
T | PO TP T il . S50 OO
2 o
o
34
268
1 18 18
Frequency (GHz)
Ronge (@) REU/UB Ref/Attn  Det/Avg Node Susep Pis fops/iods Position Range (6H2) REW/UBH Ref/Atin  Det/Avg Pode ) Pls  foups/ode Fosition

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

LOW CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected "Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) Margin “Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (cm)
(dBuv) (dBuV/m)
1 * 4.825 30.97 PK 34.2 -28.6 0 36.57 - - 74 -37.43 0-360 250 H
3 7.237 25.52 PK 35.8 24.1 0 37.22 74 36.78 0-360 250 H
5 9.648 24.24 PK 37.1 19.7 0 41.64 74 32.36 0-360 150 H
2 4.826 29.92 PK 34.2 28.6 0 35.52 74 38.48 0-360 150 vV
4 7.237 25.4 PK 35.8 24.1 0 37.1 74 36.9 0-360 150 Vv
6 9.648 24.47 PK 37.1 19.7 0 41.87 74 32.13 0-360 150 i

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

MID CHANNEL HORIZONTAL

UL SUWON Lak Chamber 3

2819 Apr 24

14:51:25

Rodioted Emissions 3-Meters
Project Number:4788962183
188 Client:Semsung
Config:EUT / Earphone / AC Adapter
Mode DTS 2.4 HARM 11n HT28 2437
9g Tested by:45574
80
E
4 70
o
N
5
2 66
. Avg Limit (dBuY/m)
£
3 i
g . wJ M
8 h W
- R i A AM é y
A0 i 1
Lol e
' | e Sl
368
26
1 18 18
Freguency (GHz)
Range (GH2) REU/UBl Ref/Attn  Det/Avg flode Sue Pts ¥5ups/liode FPosition | Ronge (Gri) REU/UBl Ref/Attn  Det/vg Node Sucep Pts foups/fiode Fosition
1:1-3 IM(-6dB)/38k  112/15  PEAK/LogPur-Uideo  1BInseclAuto) BABE  MAXH p-366degs | 3:3-18 IM(-6dB)/30k  87/8 PEAK/LogPur-Video  1.4sec(futa) 16k  MAKH 6-368degs 15
! 1@UL SUWDON Lab Chamber 3 2819 Apr 24 14:51:25
Rodioted Emissions 3-Meters
Project Number:4788962183
169 Client:Sansung
Config:EUT / Earphone / AC Adopter
Mode DTS 2.4 HARM 11n HT2@ 2437
9p Tested hy:45574
80
5 7@
>
C
)
- 64
i~ Avg Limit (dBuU/m)
~
>
a
2 5B
o
6
o)
4 Bk 4 =
pad o
36
20
1 18 18
Frequency (GHz)
Range (6z) ROV/UEU Ref/Attn  Det/Avg flode Sueep Pts  #5ups/fiode Position | Range (Gi) REW/UBU Ref/Attn Det/fvg Node Sueep Pts  f5ups/Miode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

MID CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected "Avg Limit (dBuv/m) Margin Peak Limit (dBuV/m) Margin “Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (cm)
(dBuv) (dBuV/m)
1 *4.871 31.49 PK 34.2 -29.1 0 36.59 - - 74 -37.41 0-360 150 H
2 7.31 25.51 PK 35.8 23.8 0 37.51 74 36.49 0-360 150 H
3 9.748 23.16 PK 37.2 19.6 0 40.76 74 33.24 0-360 250 H
4 4.868 31.05 PK 34.2 29.1 0 36.15 74 37.85 0-360 150 vV
5 7.308 24.92 PK 35.8 23.9 0 36.82 74 37.18 0-360 250 Vv
6 9.749 23.73 PK 37.2 19.6 0 41.33 74 32.67 0-360 150 i

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

HIGH CHANNEL HORIZONTAL

! 1@UL SUWON Lab Chomber 3 2019 Apr 30 13:52:26
Rodioted Emissions 3-Meters
Project Number: 4788962183
188 Client: Samsung
Config EUT / Earphone / AC Adapter
Mode:DTS_2.4_HARM_1 1n_HT2B_2462
99 Tested by: 45574
80
3
c 78
o
N
5
2 68
- Avg Limit (dBulU/m)
£
3 5o i
3
[ia}
S uMJ
° " o - 5
48 " " . 3y
o) v
A rep e
368
26
1 8 18
Frequency (GHz)
Ronge (@) REU/UB Ref/Attn  Det/Avg Mode Susep Pis  fps/liods Position Range (62) RE/UBH Ref/Atin  Det/fvg Pode Seeep Fis  foupe/ilode Fosition
1-3 INC-6BI/38  112/15  PEAK/LogPur-Video  189msec(futo) 680  MAXH B-3Adege 158 3:3-18 INC-6B) /3B 87/ FERK/LogPur-Video  1.dsectiuto) 16k HAMH B-368d=ge 158 on
" UL SUWON Lob Chomker 3 2019 Apr 38 13:52:26
Rodioted Emissions 3-Meters
Project Number: 4788962183
160 Client:Samsung
Config!EUT / Earphone / AC Adapter
Mode:DTS 2.4 HARM 11 HT2B 2462
99 Tested by: 45574
80
g 70
>
C
I
> 68
- Avg Limit (dBulU/m)
~
>
> Sd
[ia}
el
6
48 ............. A R 2 2T . Nl
b= o
36
20
1 18 18
Frequency (GHz)
Ronge (@) REU/UBH Ref/Attn  Det/fAvg Nade Susep Ple fops/ode FPosition Ronge (6Hz) RBU/UEH Ref/Atin  Det/Avg Pode Seep Ple  ¥oups/ode Fosition

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

HIGH CHANNEL DATA

Trace Markers

Marker Frequency Meter Det 3117_00205959 3GHz_HP[dB] DC Corr (dB) Corrected "Avg Limit (dBuV/m) Margin Peak Limit (dBuV/m) Margin “Azimuth Height Polarity
(GHz) Reading Reading (d8) (d8) (Degs) (cm)
(dBuv) (dBuV/m)
1 *4.925 31.23 PK 34.2 -29.2 0 36.23 - - 74 -37.77 0-360 150 H
3 7.387 24.47 PK 35.8 23.3 0 36.97 74 37.03 0-360 150 H
5 9.848 22.23 PK 37.4 19.7 0 39.93 74 34.07 0-360 150 H
2 4.929 30.32 PK 34.2 29.1 0 35.42 74 38.58 0-360 150 vV
4 7.386 24.38 PK 35.8 23.3 0 36.88 74 37.12 0-360 150 Vv
6 9.848 22.46 PK 37.4 19.7 0 40.16 74 33.84 0-360 250 i

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK — Peak Detector

Note: Only peak measurement was performed. Because peak measurement result of unwanted
emission is less than average limit (54dBuV/m).
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REPORT NO: 4788962183-E1V2
FCC ID: ASLSMA205W

DATE: MAY 08, 2019

11.38.

WORST-CASE BELOW 1 GHz

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, HORIZONTAL)

HORIZONTAL PLOT

1066

9I:UL SUWON Lab Chamber 2 26 Apr 2819 @1:38:58
Radiated Emissions - 3 Meters
= Project Number:4788962183
8 Client:Samsun
Config EUT / AC Adapter / Earphone
Mode :Be low_1GHz_DTS
75 Tested by:45585
65
T
£ 55
c
N
C (
0 4:
b= PR TR T CHBul /Y ‘
&
3 =
2 3
@
o
ZI:
1 5 AM
=
36 188
Frequency (MHz)
Range Q) REU/UB Ref/Atin  Dei/Avg Hode Susep Pis  #ups/Mode FPosition | Ronge (WHz) REU/UBI Ref/Bttn  Det/Avg Mode Sucep Pte  toups/fode Position
1:36-1868 126k(-608)/300k 187/18  PEAK/LogPur-Uideo  165msec(Puto) 1Bk MAXH 8-368degs

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, VERTICAL)

VERTICAL PLOT

9:UL SUWON Lab Chamber 2 26 Apr 2819 g1:348:58
Radiated Emissions — 3 Meters
= Pro ject Number:4788962183
8 Clignt:Sameun
Config:EUT / AC Adapter / Eorphone
Mode :Be low_16Hz_DTS
75 Tested by:45585
65
5 55
C
[
= 45 PR T CaBu /)
&
~
Dj 35
s a 5 6
9 o
25 i ‘i l ? ‘ | N " e 4
; m N
V M‘m s b Y il Il | e |
IR by e Wil l
15 ¥ s e Wi it LU LR oy
M‘*’.‘m\/ﬂ" ° "l“ W
=
36 1868 18688
Frequency (MHz)
Range (M) EE Ref/Attn  Det/Avg fode Sueep Pts  #oups/Mode FPosition | Ronge (W) REU/UBI Ref/Bttn  Det/Avg Mode Sucep Pte  toups/fiode Position
1 1 i ) PEAK/LogPur-Uideo  165n to) 16% Xt o

Page 90 of 102

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_15C

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

Below 1G Data

Trace Markers

Marker Frequency Meter Det VULB9163_749 Below_1G[dB] Corrected QPk Limit (dBuV/m) Margin Azimuth Height Polarity
(MHz) Reading Reading (dB) (Degs) (cm)
(dBuVv) (dBuVv/m)
1 96.154 44.38 Pk 17.4 -31.5 30.28 43.52 -13.24 0-360 400 H
2 145.333 49.39 Pk 141 -31.2 32.29 43.52 -11.23 0-360 200 H
3 * 240.878 42.5 Pk 18.6 -30.7 304 46.02 -15.62 0-360 200 H
4 41.349 43.29 Pk 19.1 -31.9 30.49 40 -9.51 0-360 100 Vv
5 64.241 42.86 Pk 17.5 -31.7 28.66 40 -11.34 0-360 200 Vv
6 146.109 46.75 Pk 14.1 -31.2 29.65 43.52 -13.87 0-360 100 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
Pk - Peak detector
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REPORT NO: 4788962183-E1V2 DATE: MAY 08, 2019
FCC ID: ASLSMA205W

12. AC POWER LINE CONDUCTED EMISSIONS

LIMITS

FCC §15.207 (a)
IC RSS-GEN Clause §8.8

Frequency of Emission (MHz) Conducted Limit (dBuV)
uasi-peak Average
0.15-0.5 B to 56 56 to 46
0.5-5 Rl 46
5-30 Gl S0
" Decreases with the logarithm of the frequency.

TEST PROCEDURE

The EUT is placed on a non-conducting table 40 cm from the vertical ground plane and 80 cm
above the horizontal ground plane. The EUT is configured in accordance with ANSI C63.10.

The receiver is set to a resolution bandwidth of 9 kHz. Peak detection is used unless otherwise
noted as quasi-peak or average.

Line conducted data is recorded for both NEUTRAL and HOT lines.
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FCC ID: ABLSMA205W

RESULTS

WORST EMISSIONS

1anH_ SUWON Lok AC Shield Room 26 Apr 2819 B6:22:35
2]
Conducted RFI Uoltage
Project No:4788962183
L Client Nome:Samsung
Config EUT / AC Adapter / Earphone
Mode :AC_Line_DTS
30 Test byi45585
7
O
[ —
3 60 PR a7 T CC PR sabor
2
i
- 11
S s5g
i
3
3 g o
) |
z \
3@ i
gl
] i
19 ‘\‘ I g

Frequency (MHz)
Ronge (MHz) BB Ref/fittn  Det/fvg Mode Sueep Pts  #Sups/Mode  Label

Ronge (HHz) REW/VEN Ref/fittn  Det/fvg Mode
1:.15-38 S(-6d)/-  FI/18 Pk

Sucep Fis  fomps/fode Lobel
100/ Hiz 9558 1AURIT  Phaoe L
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REPORT NO: 4788962183-E1V2

FCC ID: ASLSMA205W

DATE: MAY 08, 2019

LINE 1 RESULTS

Trace Markers

Range 1: Phase L1 .15 - 30MHz

Marker Frequency Meter Det ENV216_10183 CABLELOSS(dB) Corrected CFR 47 FCC Margin CFR 47 FCC Margin
(MHz) Reading 6_With ex- Reading PART 15 Class B (dB) PART 15 Class B (dB)
(dBuv) cord_L1 (dB(uVolts)) QpP AV

1 171 31.82 Pk 10.1 2 42.12 64.91 -22.79 - -
2 171 16.01 Av 10.1 2 26.31 - - 54.91 -28.6
3 318 28.14 Pk 9.8 2 38.14 59.76 -21.62 - -
4 .318 18.63 Av 9.8 2 28.63 - - 49.76 -21.13
5 .531 27.41 Pk 9.9 2 37.51 56 -18.49 - -
6 .552 15.19 Av 9.9 2 25.29 - - 46 -20.71
7 2.613 27.62 Pk 10 3 37.92 56 -18.08 - -
8 2.613 19.29 Av 10 3 29.59 - - 46 -16.41
9 3.393 27.77 Pk 9.9 3 37.97 56 -18.03 - -
10 3.393 19.57 Av 9.9 3 29.77 - - 46 -16.23
11 12.69 39.62 Pk 10.1 3 50.02 60 -9.98 - -
12 12.69 14.5 Av 10.1 3 24.9 50 -25.1

Pk - Peak detector

Av - Average detection
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LINE 2 PLOT

UL SUWON Leb AC Shield Room 26 Apr 2819 86:22:35

Conducted RFI Uoltage

Project No:4788362183
99 Client Nome:Samsung

Config:EUT / AC Adopter / Earphone
Mode :AC_Line DTS

186

20 Test by':45585
78

z

4 T

2 66 e ,

o T

5 50

2

o

3

% 21

3 ‘ 30

Ronge (Hz) FEW/VE Ref/fittn  Det/fvg Mode Suezp Pis fups/ode Lobel Range (HHz) REH/VB Ref/fttn  Det/fvg fode #ups/liode Lobel
2:.15-3 o(-GoB /- G/ID Pr/Av

Sucep s
|B00Bus/ etz 990 1ARIT  Phase N
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DATE: MAY 08, 2019

LINE 2 RESULTS

Trace Markers

Range 2: Phase N .15 - 30MHz

Marker Frequency Meter Det ENV216_10183 CABLELOSS(dB) Corrected CFR 47 FCC Margin CFR 47 FCC Margin
(MHz) Reading 6_With ex- Reading PART 15 Class B (dB) PART 15 Class B (dB)
(dBuv) cord_N (dB(uVolts)) QpP AV

13 171 31.2 Pk 10 2 41.4 64.91 -23.51 - -
14 171 15.91 Av 10 2 26.11 - - 54.91 -28.8
15 324 27.69 Pk 9.8 2 37.69 59.6 -21.91 - -
16 .318 18.02 Av 9.8 2 28.02 - - 49.76 -21.74
17 .516 22.83 Pk 9.9 2 32.93 56 -23.07 - -
18 .516 13.65 Av 9.9 2 23.75 - - 46 -22.25
19 2.613 25.17 Pk 9.7 3 35.17 56 -20.83 - -
20 2.613 18.91 Av 9.7 3 28.91 - - 46 -17.09
21 3.396 2491 Pk 9.8 3 35.01 56 -20.99 - -
22 3.393 18.66 Av 9.8 3 28.76 - - 46 -17.24
23 12.723 18.93 Pk 10.1 3 29.33 60 -30.67 - -
24 12.744 10.03 Av 10.1 3 20.43 50 -29.57

Pk - Peak detector

Av - Average detection
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